CUSHMAN

LET’S WORK:

Shuttle 8

Service Parts Manual

689446 - C
ISSUED MARCH 2019 REVISED AUGUST 2019






SERVICE PARTS MANUAL

GASOLINE EFI POWERED UTILITY VEHICLE

SHUTTLE 8

STARTING MID-MODEL YEAR 2019

Never modify the vehicle in any way that will alter the weight distribution of the vehicle, decrease its stability or increase the speed be-
yond the factory specifications. Such modifications can cause serious personal injury or death. Textron Specialized Vehicles prohibits
and dis-claims responsibility for any such modifications or any other alteration which would adversely affect the safety of the vehicle.

TSV reserves the right to incorporate engineering and design changes to products in this manual, without obligation to include these
changes on units sold previously.

The information contained in this manual may be revised periodically by TSV, and therefore is subject to change without notice.

TSV DISCLAIMS LIABILITY FOR ERRORS IN THIS MANUAL, and SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES resulting from the use of the information and materials in this manual.

These are the original instructions as defined by 2006/42/EC.

TO CONTACT US:

Textron Specialized Vehicles, Inc.
1451 Marvin Griffin Road

Augusta, Georgia, USA 30906-3852

NORTH AMERICA:

Technical Assistance & Warranty PHONE: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts PHONE: 1-888-438-3946, FAX: 1-800-752-6175
International: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufacturer
or lead smelter for recycling. For neutralized spills, place residue in acid-resistant
containers with absorbent material, sand or earth and dispose of in accordance with local,
state and federal regulations for acid and lead compounds. Contact local and/or state
environmental officials regarding disposal information.

Page ii



SECTION Page No.

HOW TO USE THE SERVICE PARTS MANUAL . . ... e \%

AC CELERAT OR . . A-1
AR FILTER . . oo B-1
B O DY . e Cc-1
BRAKES . . D-1
CLUT CH . e e e E-1
DIRECTION SELECTOR. . ..ot e e e e F-1
ELECT RIC AL oo G-1
ENGINE AND MUFFLER . .. .o e e e e H-1
ENGINE MOUNTING. . ... e e e e J-1
FRONT SUSPENSION AND STEERING . . ... .. e K-1
FUEL SY ST EM . oo e e L-1
REAR AXLE .o M-1
REAR SUSPENSION . .. e N-1
SEATING . . . e e P-1
STARTER/GENERATOR . .. e e e e R-1
TRUCK BED . . e e S-1
WEATHER PROTECTION . ... e e e e e T-1
WHEELS AND TIRES . . . oo e e u-1
DECALS AND LABELS . .. o e e V-1

Page iii



NOTES

Page iv Service Parts Manual



This manual is divided into several sections:

* GENERAL INFORMATION
* |[LLUSTRATED PARTS BREAKDOWN

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* TABLE OF CONTENT
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number or VIN of your vehicle and
the model name be supplied to Service Parts when ordering any replacement components.

Page v



Title Title

Left hand

illustration page Parts list (continued on
rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the Table of Content and select the most
appropriate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Repair and Service Manual is available from
the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below, replace the last ** or XX with the two
digit color code.

CODE # DESCRIPTION

02
11
19
20
26
31
35
36
37
38
39
41
42
43
44
51
52
69
74
75
76
79

SPECIAL COLOR

BLACK

PATRIOT BLUE PEARL
INFERNO RED METALLIC
STEEL BLUE PEARL
METALLIC CHARCOAL
SAFETY YELLOW

IVORY

FOREST GREEN

BRIGHT WHITE

FLAME RED

ELECTRIC BLUE
PLATINUM

BURGUNDY

ALMOND

SUNBURST ORANGE
BRITISH RACING GREEN
MONSTER GREEN
BARLEY GOLD

OASIS GREEN

JAVA BROWN
JACOBSEN ORANGE 172

Page vii



0 Accelerator Pedal Box Assembly includes items 2 - 31

@ Accelerator Pedal Assembly includes items 27 - 30

@ Accelerator Pedal Pad Kit includes items 28, 29

T~ 3
.
L /7\\\To Governor
T A NG
,—/ /” a N
,—/ - -
— 9 —
N -
e\/ -
\ o .

Page A-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 662834 Accelerator Pedal Box Assembly (Includes Items 2 - 31) ........ccoovveiivviniinnnnnn. 1
2 74432G01 Pedal PIVOL PN ... 1
3 17838G1 NYINEr BUSHING ... 3
4 12064G6 PUSH NUL. ... 1
5 10386G3 Clevis Pin, 5/16" X 13/168" ........cciuiiiiiiieeiit ettt 1
6
7 10387G3 Cotter Pin, 3/32" X /4" .. 1
8 01051G01 Pan Head Phillips Screw, #8 - 16 X 1/2" L ...cccovviveiieiiiiieee e 4
9 25853G03 Pedal BOX @nd COVET........c.uviiiiieiirie et 1
10 00684G6 Truss Head Phillips Screw, #8 - 16 X 1/2" Lg.....cccevvvivveeeeeeiiicceee e 2
11 652241G03 Accelerator Pedal Bracket ...........ccoocuiiiiiiiiiiiiic e 1
12
13 01050G02 Pan Head Torx Screw, #4 - 20 X 5/8" Lg.......ccocevrurirriiirieeee e s seeiiineeeee e 2
14 658940 Pedal BOX HAIMESS ........cviiiie et 1
15 626829 Accelerator Cable ............oviiiiiiii 1
16 10385G4 ClEVIS YOKE ...t 1
17 00532G4 HEX NUL, 5/16" = 24 ..ot 2
18 72072G01 ACCEIEIratOr ROM ......coii ittt 1
19 17677G2 SPriNG RELAINET ... 1
20 15126G1 LOCK NUL, 5/16" = 24 ..ot 1
21 73046G01 (070 101 o1 =T3S o] TS o] € o S PREERRRR 1
22 17979G1 Accelerator ROd BUSHING .......uuvuiiiiiiiiii e 1
23 17677G1 SPriNG RELAINET ... 1
24 72716G01 Cam (MiICrO SWILCN) ...cceiiiiiiiie ittt 1
25 00487G3 Socket Head Screw, 1/4" - 20 X 3/8" Lg...cccoeevieiiecciiiiiieeeereeeeae e e e e s 1
26 25799G03 Accelerator Pedal Assembly (Includes Items 27 - 30) .......ovvvveeiiiiiiienenennnn. 1
27 27844G01 Accelerator Pedal Pad Kit (Includes Items 28, 29)........ccccccceevieeeennnn. 1
28 27512G01 Pedal Pad ... 1
29 15766G1 Oval Rivet, 3/8" X 15/32" Lg .uuuvueeeeeeeeieeiiciiiiieeeeeee e e 6
30 * Accelerator Pedal...........ccocvviiiiiiiiie e 1
31 654645 Grommet (RUDDET) .....uiiiiiiiiiiieee e 1

Page A-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 70135G01 Pedal PIVOt COVET ...ttt 1
33 00715G2 Hex Washer Head Screw, 5/16” - 18 X 3/4” Lg ..ccvueeeeeiiiiiiiiiiiiiieeeeeeeee e 2
34
35 00438G8 Hex Head Bolt, 5/16" - 18 X 1" Lg, Grade 5......cccvvvveeeeiiiiiiiiieiiiieeeeeeeee e e e 2
36 00891G3 LOCK NUL, 5/16" - 18ttt e e 2
37 17618G1 Nylon Clamp, 8" Lg (Not lllustrated) .............euuiiiiiiiiiiaia e 3

Page A-3




ACCELERATOR

Notes:

689446 Service Parts Manual Page A-4




ACCELERATOR

‘» \

»\ >

Y, — /g
i \_ (Y

I/
& \“ a < B
"\ \@ P ‘A '

7/ 7 A
0 f\@mﬁ
R

AL S
2 ‘,c/v L
\ f(uﬁ@« S

0
¢~

8!

V
25K

Shifter Cable

To Direction Selector

689446 Service Parts Manual

Page A-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606005 GOVErNOr BraCKet (LOWEK) ... ...uuiiiiieiiieeeeeeies sttt ereee e e e e e e sssstanaeeer e e e e e e e e e s nnanes 1
2 606284 GOVErNOr LINK RO .......ciiiiieiiie e 1
3 660005 GOVErNOr RO GUAIT. . ...ttt ettt e e e e e e e e e e as 1
4
5 606083 GoVernor BraCket (UPPEI) . ..uuuuuueeeieeeeeee e i eececieeiieteeee e e e e e e e e e s ssssnnnrenneeenaeaaeeaeeas 1
6 632936 Governor Cable / Direction Selector Bracket ..........ccocccveveeiiirieneeiniieiee e 1
7
8 606283 Governor Lever BUSHING .........coiiiiiiiie e 1
9 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8.......cc.cccceevvvvnvrvvvnnnnnn. 1
10 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8..........cccceeeveeeeennnn. 2
11
12 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8..........ccccoecvvvereriiinnnnnnn. 1
13 73876G01 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8...........ccceevevvvvvvvvinnnnn. 1
14 601476 LOCK NUL, IMB = L.t a e e e e 1
15
16 450452 Flanged HeX NUL, MB = 1 ..oooiiiiiiiiiiieen e 1

Page A-6




ACCELERATOR

Notes:

Page A-7 689446 Service Parts Manual



ACCELERATOR

Notes:

689446 Service Parts Manual Page A-8




a Air Filter Assembly includes items 2 - 6

Front of Vehicle

Seat Support

Page B-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 658941 Air Filter Assembly (Includes IHEMS 2 - 6)......ccccvviviiiiiiiiieece e 1
2 659139 Air Cleaner ASSEMDIY ........vvviieicee e 1
3 658957 AN ClEANET COVET ...ttt ettt e e 1
4 72604G01 AP ClE@NET ClP vt 2
5 28463G01 AL FIIEEE e s 1
6 28462G01 DUSE EJECLOr VAIVE ...ovveeeiiiii it e e e e e e e e e e e e e aaaanees 1
7 659142 Air Cleaner Mounting BraCKet .............uuuuiiiiiiiiiiiiieeeee e 1
8 601910 AIE FIEE TUDE ..o 1
9
10 11391G5 HOSE Clamp, 81" ...t e e 1
11 11391G7 HOSE Clamp, 1.56" ... ...t a e e e e s 1
12
13 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8............cccccvvvvvvnnen. 2
14 00414G7 Hex Head Bolt, 1/4" - 20 X 7/8" Lg, Grade 5 ........cccuviiieiiiiieieeeiiiieeee 2
15 14390G4 LOCK NUL, 1/4" = 20 ettt e e e e e e e e e 2

Page B-2




AIR FILTER

Notes:

Page B-3 689446 Service Parts Manual



AIR FILTER

Notes:

689446 Service Parts Manual Page B-4




Front of Vehicle

Page C-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 613036G0OXX| Cowl (See COLOR CODES in HOW TO USE Section).........ccccovveevvvvvvvnnnnnn. 1
2
3 16816G2 Ratchet Fastener, 1/4” X 887" L. .. uuueeiiiiiaaaaeiiieeiiiieieeeee e 4
4 71055G01 Rivet (Aluminum), 3/16” X .985” Lg ....ccuvveiieiiiiiiiie ittt 10
5 71115G01 THM QVINYD oottt e et es st en e eenene s 1
6
7
8
9
10
11
12 71055G01 Rivet (Aluminum), 3/16” X .985” Lg ....ccuvviieeiiiiiiie et 7
13
14
15 617643 COWI GIIll COVEN ...t 1
16 71597G01 Self Threading Nut, 5mm X 10mMm X I5MM .....ceeiiiiiiiiiiiniiiiieee e 2
17
18 613273 FIONT FASCIA ... cveiiiiiiiieeie et 1
19
20 654276 Front Fascia Mounting Brace ...........coooueiiieiiiiiiiiie e 1
21 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 X .70" Lg ..ccceeevvvveicnnvininneenn, 1
22 00414G6 Hex Head Bolt, 1/4" - 20 X 1/2" Lg, Grade 5 .......ccccuviiieiiiiieieeeiiiieeeee 1
23 14390G4 LOCK NUL, 1/4" = 20 ettt e e e e e e e e 1
24 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 X .70" Lg ...evveeviiireereniiiinenen. 2
25 16469G1 Fender WaShEr ... e 2
26 654275 Front Fascia Mounting Bracket ..............oovviiiiiiiii e 1
27 15058G1 Rivet (Aluminumy), 3/16" X 450" L ...ceoiiieiriiiieeeiee et 2
28
29
30 614378 Fender Flare (Driver SId€) .......ccovvviiiiiieieiers et 1
31 613274 Fender Flare (Passenger Side)...........ueueieiiiiaaaiiiiiiiiiiieiee e 1

Page C-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 71055G01 Rivet (Aluminum), 3/16”7 X 1.118" Lg ......cococuueiiiiieiieeeee et e e 3
33
34
35 641260 (6] o= gl = To o Tl - 1= SRR 1
36 14601G11 Rivet (Aluminum), 3/16"™ X 575" Lgu.uuuuetetiaeeaaiiiiiiiiiiieie et 9
37
38
39 70452G01 LOWET FlOON PANEI ...t 1
40 14601G11 Rivet (Aluminum), 3/16"™ X 575" Lgu.uuuuetttiieaeaiiiiiiiiiiiiie et 6
41
42
43 70452G01 ACCESS COVEY ....eeiiiiie ittt ettt e s e e e e e e e e e e 1
44 14601G11 Rivet (Aluminum), 3/16"™ X 575" Lgu.uuuueeetiieeaaiiiiiiiiiiiiiie et 2
45
46 71151G01 Instrument Panel Assembly (Includes Items 47 - 51) ......oooevviiiiiiniiiieneenne, 1
47 71153G01 Deflector (PassSenger Side) .......uviveeeiiiiiiiiiiiieeee e s e e e e e e e 1
48 71154G01 Deflector (DHVEr SIUE)......cvvveieiiiiiiiieeis i 1
49 00614G3 Pan Head Phillips Screw, #8 - 15 X 3/8" Lg.......ooioiiuviiiiiiieeieeee e 4
50 71158G01 Instrument Panel Insert (FOUr CUP)........uvveiiiiiiieeeieeee e 1
51 71152G01 INSErUMENT PANEL.......iiiiiieie s 1

Page C-3




BODY

Notes:

689446 Service Parts Manual Page C-4




\CS

Front of Vehicle

Page C-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 659143 SEAL FIAME ..oeiiiiiiiiiie e 1
2 00715G2 Hex Washer Head Screw, 5/16" - 18 X .875 " Lg ..ccceevvvvieieeeeeeieeeeeeei, 2
3
4
5
6
7
8
9 10570G10 Domed Rivet (SS), 5/32" X 916" LG ..cuveiueerieiiieesiieeniie ettt 10
10 14601G11 Rivet (Aluminumy), 3/16" X 9/16" L ....cooeieiririeiieieeee e 5
11 626493 Mid FlOOT PANEI ... 1
12 648840 Rear FIOOr PANEL........eiiiiiiiiiii e 1
13 652190 FIOOIMAL ... 1
14 640750 Rocker Panel (Driver SId€) .....ccovvvviiiieeeics it 1
15 640749 Rocker Panel (Passenger Side) ..........eeeeeiiiiaiiiiiiiiiiiieeieeee e 1
16
17 634161 Flanged Button Head Torx Bolt (SS), M6 - 1 X 30mm Lg......ccceevvvvivinrnvvnnnnn, 3
18 15058G6 Rivet (Aluminum), 3/16" X .95" L .uuuurrriiiiiiiiieaaiee it 1
19 00789G2 Truss Head Phillips Screw (SS), #10-24 X 1 - /4" Lg...ccooieiciviiiiiieeieeeeeeeenn, 1
20 14390G10 LOCK NUL, #10 - 24 ...ttt e e e e e e e e e e e e e nneneeees 1
21 00660G5 Flat WaSNEr, #10 ..ot 1
22 23726G4 SPACEL, 5/LB" ...ttt a e as 3
23 23726G4 SPACEL, 5/LB" ...ttt a e aaa s 1
24 601476 LOCK NUL, IMB = L.ttt e e e e e e e e e e e e e e e s e nnnebeeeeees 3

Page C-6




f/
_—

J
VW/
Ash Tray

|
o\\fﬁj 9
\, . /‘!

/ °Ash Tray, Seat Pod Kit includes items 7 - 12

Page C-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75109G03 Ash Tray Kit (INCludes ITEMS 2 = 5) ..ocvvviieeeii e 1
2 27731G01 ASIN TIAY e e 1
3 27736G01 GASKEL ...ttt a e e e e e 1
4 75108G02 BraCKet ..o 1
5 00106G6 Pan Head Phillips Screw, #12 - 14 X 3/4" L ..uvuveieeieeeeeeeee e 4
6 632412 Ash Tray, Seat Pod Kit (Includes tems 7 - 12) ....cccoooviiiieiiiiiiiiieeeeeeen, 1
7 27731G01 ASI TAY e e 1
8 27736G01 GASKEL ... 1
9 631079 BIACKEL ...ttt 1
10 601326 Button Head Torx Bolt, M6 - 1 X 20MM LQ.....cuuvuiiiiiiiiiiieeeeeeeeeeeeeeeeeieiiieens 4
11 601476 Flanged LOCK NUL, IMB ......ooiiiiiiiieeeee et 4
12 16469G1 Fender Washer, 9/32" LD X 1 1/4" O.D.ccuvuiiiiieeii e 4

Page C-8






THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 617620 2 U] o 11 =T o PSSR 1
2
3
4 00440G6 Hex Head Bolt, 5/16”" - 18 X 2 3/4" Lg, Grade 5 .......c.cevveviiiiiiiieiiiiee e 2
5 00565G8 LOCK WASNEK, 5/16” ..ottt 2
6 00559G8 Flat WasSher, 5/L67 .. ... ittt e e e e 2
7 75048G02 Y o= (o= o R Tt i I o F TP T PP UUPPUPPTPPPTPPPUPPRRIR 2
8
9
10 00440G2 Hex Head Bolt, 5/16”" - 18 x 2 1/4" Lg, Grade 5 .........uveeeeeiiiiiiiiiiiiiiiiieeee 2
11 00565G8 LOCK WASQE, B/16" ......euieiiiiiiiiiee et 2
12 00559G8 Flat Washer, B/168" ..o e e e s e s 2
13 75048G04 0= Lo = I 1o PSR 2
14
15
16 71451G02 REAI BUMPET ... e 1
17 71102G01 Hex Head Bolt, 1/4" - 20 X 3/4" Lg, Grade 5 .......cccvvvvvieriieeee e 4
18 00571G2 Flat WasSher, 5/L67 .. ...t e e e e e 2
19 71455G01 BUMPET PIUQ ..ot 4
20 71554G01 J-Type Nut Retainer, 1/4” - 20 ........coiiiiiiiiiieeiieiee et 2
21
22 633917 RIVEL (PIASHC) ...t eeeeeeeeeeeeeeeeeee e e ee et es e es e eeee e e e es et enen s s s eeeeeeeeeeeeeeeens 2

Page C-10




Front of Vehicle

Page C-11




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 625272G1XX Rear Body with Taillights (See HOW TO USE Section for COLOR CODES) . 1
2 10570G10 RIVEL (SS), 5/32" X .55" L teeiiiiiii ittt 5
3 666066 COVEL PIALE .ot 1
4 71316G01 HOIE PIUQ ettt 1
5 10570G12 Rivet (AIUMINUM), 257" X 556" LG «.vvvevereeeeeeeeeeeeeeeeeeeeereseseseseseeseeeanens 2
6 71320G01 ACCESS PANEI ... 1
7 01107G01 Pan Head Torx Screw (SS), #8 X .63" Lg ...cceiii ittt 5
8 16816G2 RatChet RIVEL, .25 X .88 7" ..ot e s 2
9 71609G01 SEALt HINGE PIALE ...eevvieeee e rr e e e e e e 1
10 10570G11 RIVEL (SS), 5/32" X .70" L «eeieeeeieiiiiiiiee ettt 2
11
12
13
14
15
16
17
18
19
20
21 635054G02 Fender Liner (Passenger SIA€) .......ccccuuiiuiiiiiieieeee e s iessiitieeiee e e e ae e e e s e e s ssnnnenes 1
22 635054G01 Fender Liner (DrIVEr SIAE).......ovuvuiiiiiiiiiiiiis e e e e 1
23 16816G2 Ratchet Fastener, 1/4” X .887" LQ ....uuuueeiiiiiaaaaaei ettt 4
24 70244G05 SPIASN PAN...ccoiiii e 1
25 00715G2 Hex Washer Head Screw, 5/16" - 18 X .80" L ..cccvvvrrieriiirieeeee s esieiiveeneee e 4

Page C-12




BODY

Notes:

Page C-13 689446 Service Parts Manual



BODY

Notes:

689446 Service Parts Manual Page C-14




o Brake Pedal Assembly includes items 2 - 4

Page D-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 610639 Brake Pedal Assembly (Includes temS 2 - 4) ..ccoccvvvviiiiieieieieeee e 1
2 75605G01 Brake Pedal.........cvviiiiiiiecc e 1
3 70257G01 Brake Pedal Pad............cuiiiiiiiiiiie e 1
4 16409G1 Oval Head RIVEt, 3/8" X 15/32" .....ccooeeieeeeeeee et 6
5
6 70581G01 F ot =] = U = 10 ] T 2
7 70676G01 TOFSION SPEINQ .ttt ettt e e e e e e e s s et b e b e e e e e e e e aa e e e e e e anbnebeeneees 1
8 70582G01 Shoulder Bolt, 3/8" - 16 X 3.406" LQ ....uuurrriieiiiiieeeeeeiieiiiiiiiiieeieeere e e e e e e s e s 1
9 00643G1 Flat Washer, 3/8" ...t 1
10 11098G5 LOCK NUL, 3/8" = 16 ...ttt e e e e 1
11
12 70113G01 Adjustable RUDDEr BUMPET .......ouiiiiiiiiiiiee e 1
13 11027G1 LOCK NUL, 5/L16" = 18 ..eeeiieiiiiiiie ettt ettt e e snneneeas 1
14 12416G2 Nylon Wedge Lock Clamp (Not lllustrated) .........ccceeeeveeieeeeiieiiiieeeeeeiceen, 2
15 10386G3 Clevis Pin, 5/16" Dial X 13/16" .....eeeeeiiiieaii ettt 2
16 10387G3 COtter Pin, 15/16" X B/A" ..ottt eens 2
17 30295G8 T ] 5= T =N o o PSSR 1
18 600479 Pressure Sealing WaShEr .........ooovveiiiiiiiciis i 1
19 70415G01 BII-CraNK ...ttt 1
20 70581G01 AcCEtal BUSRING ... 2
21 70410G01 PIVOL SNATL.......eeeieic e 1
22 01111G01 L] = 1T T o TN 1T 2
23 600401G01 Yo F= 1 o (= S PP UTUUP TR 1
24 14443G3 CleViS Pin, B5/16" DA X 1" ..ottt e e e e e s e e e e e e 1
25 10387G3 Cotter Pin, 15/16" X /4™ ..ottt e 1
26 73793G01 Tandem Master CYINUEN .........cooviiiieeeecre e 1
27 620274 SEOP LIgt SWILCH ..oeeiiiiii e 1
28 00439G1 Hex Head Bolt, 5/16" - 18 x 1 1/8" Lg, Grade 5 .....c..eevveiiiiiiiieeiiiiieee e 2
29 800697 Flanged Lock NUt, 5/16" - 18 ......ccccciiiiiiieiieiee e e eeeseee e e e e e e 2
30 626513 Push RO ASSEMBIY ..o e 1
31 626514 REAY BIraKe LiNE ....coieiiiieiiiiieeie sttt 1

Page D-2




a0

Front of Vehicle

Disc Hub

Front Brake Line

52 AT
@,A\é \
g Caliper

e Caliper Assembly (Passenger Side) includes item 10

e Caliper Assembly (Driver Side) includes item 10

Page D-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 632771 Front Brake LINE........ooi i 1
2 01038G01 Hex Washer Head Swageform Screw with Dog Point, 1/4" - 20 x .7" Lg ....... 1
3 74875G01 WIFE RETAINET ...ttt e e e e e e e e e e e eaaaas 2
4 613293 Crush WaSher, MLO .......oouuuiiiiiiiei et e et e e e e e eaabn s e eeeens 4
5 616459 Banjo Bolt, M10 - 1 X 20MM Lg...ccccueeiiiiieiirireeeee e e ssseiiereeeeee e e e e e e e e s e e snennnennes 2
6 00426G6 Hex Head Bolt, 3/8" - 16 X 3/4" Lg, Grade 5 ........cccuviiieiiiiiiieieiiieeeee, 4
7 00566G1 LOCK WaSher, 3/8" ... ..ttt 4
8 633918G01 Caliper Assembly (Passenger Side) (Includes Item 10)........ccccevvviiieeeeininnnn. 1
9 633918G02 Caliper Assembly (Driver Side) (Includes 1tem 10) .....ccovveeeeiiiiiiiiivviiiireeeeeeen, 1
10 668990 Brake Pad (Set Of 2) ... e, 1

Page D-4




° Brake Line Assembly includes items 2 - 4

@ Brake Assembly (Driver Side) includes items 20, 21, 23 - 31

@ Brake Assembly (Passenger Side) includes items 20, 22 - 31

Page D-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 620855 Brake Line Assembly (Includes HeMS 2 - 4).....ccocciiviiiiiiiiiee e 1
2 620857 LONG Brake LINE ....uvueiieiiiiiiie it s n e e e e e e e e e e e e eeeeeaeanennes 1
3 620856 SNOIt Brake LIiNE ........oveiiiiiieeee e 1
4 820008 TEE FIEING .eveeeee ettt e 1
5
6 34989G01 Flexible Hydraulic HOSE ASSEMDIY ........ovvvviiiiiiiiiie e 1
7 809137 Brake TUDE Clip. ..ot 1
8 75683G01 Banjo BOIt, 3/8" = 16 X .88 L0 ...vveeeeeeeeeeeeeeeeeeeeeeeeeeeeneese s 2
9 75684G01 (O70] o] o1 G CF- 1] (] R 4
10
11
12 75813G01 Brake LiNe ClamiP.......eeeioiiiiieee ittt 1
13 17618G1 Nylon Clamp, 8" Lg (Not lllustrated)..........ccceeeeviiiiiiiiiiiiiiieeeceeee e 10
14 652249 Brake Cable Bracket (DrVer Side) .........uuuuuururuiiiiiiieiiieeeeeeeeeeeeeeeeeveea s 1
15 652248 Brake Cable Bracket (Passenger Side) ........ccoouiiiiiiiiiiiiiiiiiiieee e 1
16 631224 Socket Head SCrew, 5/16" - 24 X 1" Lg .uuuvuuririiieieeeeeeeiieiiiiiieieeeeeeseeeesesennnnes 8
17 15126G1 LOCK NUL, 5/16" = 24 ..ottt 8
18 75685G01 Brake Assembly (Driver Side) (Includes Items 20, 21, 23 - 31) ....cccccvvvvvvnnnnn. 1
19 75685G02 Brake Assembly (Passenger Side) (Includes Items 20, 22 - 31)........cccevveeeeen. 1
20 75830G01 Brake SHOE ....oooiiiiiii e 2
21 75829G01 Park Brake Wheel Lever (Driver Side) .......ccccvvviriiiirieieeeee e 1
22 75829G02 Park Brake Wheel Lever (Passenger Side).......cccceeeveiiiieieeeeiiiiiceeieeieiiinnns 1
23 75828G01 WHhEEI CYIINAEN ...ceeeiiieiiee et 1
24 * Wheel Cylinder BOlt..........coooiiiiiiiiiiie e 2
25 * (0T oL =) (U TS o ] o 1
26 * LoOWEr RELUM SPIING ...t e e e e e e e e e e e e eeeeeeaeeaes 1
27 * CUP AN SPIING .ottt e e e e e e e e e e e s anneees 2
28 * AJUSTET et 2
29 * FIAt WASNET ...t 2
30 * Hex Head Bolt, 1/4™ - 28 X 1/2" LO.ceeeeieeeiiiiiiiiiiieeeeeeee e 2
31 * DUSE COVET ...ttt 1

Page D-6




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 21809G1 Inner Brake Drum Washer, 1.31" O.D. X 1" 1.D. X .031".......ccoivieiiiiiieee e, 2
33 21807G2 Brake Drum ASSEMDIY ... 2
34 606945 Brake Drum WaSKHET .........cooiiiiiiiiiiiiiii et 2
35 613172 CaSHE NUL, 3/4™ - 16 .oeeiiiiiiieieee ettt 2
36 10387G1 Cotter Pin, 1/8™ X L.50" ..ottt 2

Page D-7



BRAKES

Notes:

689446 Service Parts Manual Page D-8




J
\\

7

P
age D
-9




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 639883 Park Brake Lever Assembly (Includes Items 2 - 18) .....ccevvveeeeeiiiiiiciiviininnennnn, 1
2 626518 Park Brake Assembly (Includes Items 3 - 17).....ccouvvvvveiiiiiiiiiiieeeeeeeeeeeeennns 1
3 * Brake Lever ASSEMDIY ........cooiiiiiiiiiiiiiiee e 1
4 * PIVOL FASTENET ... 1
5 * PIVOU NUL....ceeiie e 2
6 * (070 o1 aT=Tod 11T N 1] ] QSR 2
7 * ClEVIS PN .ttt 2
8 * Hair Pin or COtter Pin ........oocuviiiiiiiiie e 3
9 * ClEVIS PN it 1
10 * FIat WaSNET ...t 1
11 * Phillips Head SCrew ...........ueiiiiiiiiieaai e 2
12 * SHAE PIALE ... 2
13 * Magnet ASSEMDBIY ... 1
14 * Y 0 1= o] PO PRTTPUPPPIN 2
15 * (O3 = 011 o J TP PPPTPTPN 2
16 * SPACET ..ttt a e 1
17 * Magnetic SWitch ASSEMDBIY........ccooiiiiiiii e 1
18 17064G1 Push On Terminal (FEMAIE)........cccoeieeieiiiiieeeeeeee e 2
19
20 626820 Brake Cable Assembly (Driver Side)........cccouiiiiiiiiiiiiiie e 1
21 626517 Brake Cable Assembly (Passenger Side) .........ccccccvviieiiiiiieiee e 1
22 616672 Hex Head Bolt, M8 - 1.25 X 60MIM LJ ..cciiviiiiiiiiiiiiiiiiieceee e 3
23 616673 LOCK NUL, IMB X 1.25 L.ttt e e e 3
24 616446 MOUNEING BIraCKEeL .......eeiiiiiiiiiiie e 1
25 00414G7 Hex Head Bolt, 1/4" - 20 X 1/2" Lg, Grade 5 .......cccvvvriieiiieiee e 4
26 00559G7 Flat WasSher, L/4" ...t e e e 4
27 14390G4 LOCK NUL, 1/4" = 20 ettt e e e e e e e e 4
28 14443G3 CleVvis Pin, 1.0" X 2.406" .......coi ottt e et e e e e e e abbe e eaeens 2
29 10387G3 Cotter Pin, L0904 X 75" . e 2
30 627940 Parking Brake BOOL ...........ccooiiiiiiieeee e 1
31 17618G1 Nylon Clamp, 8" Lg (Not Hllustrated)...........ccoouiiiiiiiiiiiiiiieeeee e 8

Page D-10




BRAKES

Notes:

Page D-11 689446 Service Parts Manual



BRAKES

Notes:

689446 Service Parts Manual Page D-12




° Primary Team Clutch includes items 2 - 11

e Secondary Team Clutch includes items 13 - 19

Page E-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 672688 Primary Team Clutch (Includes Items 2 - 11) .....ccccccvviiiiiiiiieee e 1
2 619333 Primary Starter Pulley, 195.........ccoii i 1
3 * StationNary ASSEMDIY ......ceiiiiiiii e 1
4 * Moveable Primary ASSEMDIY .........cooiiiiiiiii e 1
5 624112 Shift Roller ASSEMDBIY .......ovviiiiiiee e 6
6 619337 Shim, 39.5MM X 3L.75MM.ccciiiiiiiii e 1
7 644303 Primary Spider ASSEMDBIY .........uiiiiiiiiiiii e 1
8 * Primary Dust Cover ASSEMDIY .......cooiiiiiiieiiiie e 1
9 644305 Torque Primary BULLON ..........uuuiiiiiieieeei e er e e e e e s e s s e e e e e e e e 6
10 619332 Hex Washer Head Bolt, 1/4™" - 20 X 3/4" Lg.....uuuueeeiiiiiiieaaiieiiiiiiieeeeee e 7
11 644306 Torque Primary PIUG ...t 6
12 623949 Secondary Team Clutch (Includes Items 13 - 19) .....oociiieeiiiiiiiieeeieeee e, 1
13 * Secondary Stationary, 9.5 ......cooiiiiiii 1
14 * Moveable Secondary, 9.5 ... 1
15 619327 INNer Retainer SPriNg .....cooo i 1
16 624111 COMPIESSION SPFING .eeieiiiiiieiei ittt e aeees 1
17 619329 Outer SPriNG RETAINET ... ...cviiiieeee e e e e e e e 1
18 652515 External Retainer RING ..........coooo i e e e e e e e e e e eeeeaaaanees 1
19 619331 Thrust Washer, 1 53" X 1 83" X 1" .. oot 1
20
21 606239 Conical Washer, ML2 ..o e 2
22 00566G3 Lock Washer (Spring TYPE), 3/8" .....eeeerieiiiiiii i 2
23 606245 Hex Head Bolt, M12 - 1.25 x 160mm Lg, Grade 8.8.........ccceeviiiiiiiiiiiiiiiieeeenn. 1
24 606243 Hex Head Bolt, M12 - 1.25 x 120mm Lg, Grade 8.8........cccvvveiiiiiiiieiiiiiieeenn, 1
25 606230 Clutch Washer, 27.5 Dia. O.D. X 13.06 Dia. I.D. ....ccocoiiiiiiieiieeeee e 1
26 618630 DIIVE BEIL....eeiiiieee e 1

Page E-2




CLUTCH

Notes:

Page E-3 689446 Service Parts Manual



CLUTCH

Notes:

689446 Service Parts Manual Page E-4




0 Direction Selector Assembly includes items 3 - 21

Governor Cable
Bracket

Page F-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 605999 Direction Selector Assembly (Includes Items 3 - 21)....ccccvvveeveeeeeeeeeiieicniienn, 1
2
3 603627 Direction Selector Bracket.............veviiiiiiieiiiee e 1
4
5
6 606266 Direction Selector Shaft..........cccociiiiiii e 1
7 603700 Direction Selector CaM..........oiiiiiiiieiiiie e 1
8 14390G1 LOCK NUL, 378" = 24 ... oottt 1
9 25664G2 BUSHING, 1/2" X 75" oottt 1
10 72724G01 Neutral LOCK Pin .......ooiiiiiiiieie e 1
11 72733G01 Compression SPring, 3/8" X 5/8" ... 1
12 72729G01 Neutral LOCK BracCKet ...........cooiuiiiiiiiiiiiiie i 1
13 00734G2 LOCK NUL, 1/4" = 28 ..ottt et 1
14 28574G01 EXIENSION SPIINQG ©evvveieiiiiii et e s e e e e e e e e e e e e e e e eeeeerernenne 1
15 72732G01 Ball StU, L/4" ...t 1
16 00734G5 LOCK NUL, 10 = 32 oot e e e e et e e e eeraaes 1
17 72736G01 IMICIO SWILCH ... 1
18 01062G01 Round Head Slotted Screw, #4 - 40 X 1" Lg ..cevvvvvvevviniiiiiiieieieeeeeeeeeeeeenennns 2
19 00559G1 LOCK WaASKEr, B/8"......oo it 2
20 00565G1 LOCK WaASKEL, B4 ... e 2
21 00526G2 HEX NUL, #4 = 40 .ot 2
22
23
24 25727G01 CUP WASKNEL, L/A" ..ot e e e e e e eeaaaeeeeeean 4
25 72735G01 (00] 141 0] 1TSS [0 TS o] 1 o PRSP 2
26 00734G5 LOCK NUL, #10 - B2 ettt e e e e e e e e e e e e s e 1
27 70227G01 Socket Head Screw, 1/4" - 20 x 7/8" Lg, Grade 8 ........cccuuvveeiieeiiiieaaaiaiieiiins 2
28 11027G2 Flanged LOCK NUL, 1/4" - 20 .ooiiiiiiiieeie et 2
29 71205G01 Direction Selector HANAIE ..........cccviiiiiiiiicr e 1
30 01037G02 Pan Head Torx Screw, #10 - 32 X 1/2" Lg uuuueeiieieiee e 1

Page F-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8 ...........cceeeeeveiiviirennnnns 1
32 450452 HEX NUL, IMB = L oottt ettt sne e e e snne e 1
33 608832 PIVOE BraCKet ......veeiiiiiiec e 1
34 22754G4 Flip LOK BUSKING, 25" .. ittt 1
35 71055G01 RIVEL, 3/L16" X .38 ...ttt ettt bttt b e bbb e 3
36 605869 Direction Selector Mounting BracCket ............oooiiiiiiiiiiiiiiiiieeiieiee e 1
37 627511 Direction Selector Cable ASSEMDIY ..o 1

Page F-3




DIRECTION SELECTOR

Notes:

689446 Service Parts Manual Page F-4




Front of Vehicle

ﬁ@ll@f

See STARTER GENERATOR Section

Chassis Frame

I, &
<4
§ 57 O\
N A 2\
g

o\

e 228, o
2 =117 S~
0 7 S I 2

To Solenoid

7S

Page G-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 607053 #6 GAWIre (BIack 6", FL - A2).....ueiiieiiiiiiiee ettt 1
2 25682G01 TEIMINAI COVEN ...ttt e e s e e e s eee e 3
3 614221 Flat Washer, /8" ... ... ettt a e 2
4 639553 BaLLErY, L2V . i a e e 1
5 00439G1 Hex Head Bolt, 5/16" - 18 x 1 1/8" Lg, Grade 5 .......cvvvveveeiieeeeeiieiiceciinieeeeeen, 1
6 651336 Side Terminal Battery BOlt.........ccooiiiiiiiii i 2
7 663593 Relay, 12V (Not Hustrated) .........ooooeiiiiiiiii e 1
8 636455G13 Fuse, 15AmMpP (NOt HHUSTrated) .........eeeeeiiiiiiiee e 1
9 636455G12 Fuse, 10Amp (Not HHustrated) ..........cooeeceeiiiiiiiir e e 1
10 72101G02 Battery Hold DOWN ........ccooiiiiiee s s 1
11 00438G6 Hex Head Bolt, 5/16" - 18 X 3/4" Lg, Grade 5 .......cccuiiiiiieiiiiieeeeiiee 1
12 00565G8 LOCK WaAShEL, 518" .....eeeiiieeee ettt e e e 1
13 00571G2 Flat Washer (SS), 5/16" ... e r e e e e e e e snnnnes 1
14 652441G03 BaAtterY TraY ..o oe et e e 1
15 75048G01 SpaCer, .328" X . 75" X 5 e 1
16 645191 Battery/Engine Ground Cable ............coooiiiiiiiii e 1
17
18 00438G6 Hex Head Bolt, 5/16" - 18 X 3/4" Lg, Grade 5 ........cccvieiiieiiiiieeieiieiieieeee 2
19 11027G1 Flanged Lock NUt, 5/16" - 18 ...t 2
20 26676G01 Flanged Hex Head Bolt, M6 - 1 X 23MM LG ....uvveiiiiiiiiiieeiiiieeee i 1
21 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8.......c...ccccevvvvevnvvnnnnnn. 1
22 00715G2 Hex Washer Head Screw, 5/16" - 18 X .875" Lg ...cceevievvieieeeeeeieeeeeeeinn 4
23 607103 B GA WIFE, 42" g oottt et e e e e e e e e e e e e nneneeees 1
24 662830 MEIN HAIMESS ...ttt 1
25 11098G6 LOCK NUL, 5/16" = 18 ..eeeiiiiiiiiieee ettt ettt senaee s 1
26 73049G01 Direction SeleCtor COVEN ........uviiiiiiieiie et 1
27 16469G1 Fender Washer, 114" .. ... 1
28 00114G6 Hex Washer Head Slotted Tapping Screw, 1/4" - 14 X 3/4" LG .......ccccvvuvneeeen. 1
29 640359 Side Terminal Adaptor (POSITIVE) .....cvvvveeeee e e e 1
30 640360 Side Terminal Adaptor (NEQatiVe) ......ccoooeeeee i e e ee e 1
31 17618G1 Nylon Clamp, 8" Lg (Not Hllustrated)...........cooouiiiiiiiiiiiiieeeeeee e 12

Page G-2




Electrical Plate Assembly

includes items 2 - 11 o > //—\Q

Front of Vehicle

RED

Part of
Solenoid

b Part of To F2 On Starter/ Generator
Solenoid p | /

Floorboard

FUSE BLOCK

HORN BUTTON
HORN

Page G-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 660446 Electrical Plate Assembly (Includes Items 2 - 11) .....cvveeeeevieeeeeeeesiiciiinieeeeeen 1
2 73057G02 BFACKET ...t 1
3 27739G01 Voltage ReQUIALON .......cooiieee e 1
4 663716 SOIENOI. ....eiiiiiiie e 1
5 303459 Hex Head Bolt, 1/4" - 20 x 1 1/2" Lg, Grade 5.....ccevvvvveeeeeeiiiiiiiiiiiviieee, 1
6 00661G8 Hex Head Bolt (SS), 1/4" - 20 X 1" Lg...ccoeeiiiiiiiiiiieeeeeee e 1
7 11027G2 Flanged LoCK NUt, 1/4" = 20 .. ..uuiiiiiiiieiiieee et 2
8 658683 Electrical Plate HarneSs ........c.uvvviiiiiiiiie e 1
9 73446G01 Faston Tab, 90°.........oo i 2
10 645190 H#6 GAWIre ASSEMDBIY ....ouiiii i 1
11 25978G56 #18 GA Wire Assembly (BIack).........coooiiiiiiiiiiiiiiiieeeeeeeeeee e 1
12 00567G7 Lock Washer (External TOOth TYPE) ...o.evviiiiiiiiiiiie i 1
13 00532G1 HEX NUL, 1/4" = 20ttt 1
14
15 27068G01 HOMM SWILCH BOOL ..o s 1
16
17 32860G01 HOIN e 1
18 608397 HOMN PIALE ... e 1
19 17318G1 HOMN SWILCN.....ceeeie e 1
20 73446G01 FASTON TaD oo 1
21
22 15058G6 Rivet, (Aluminum), 3/16" X .937" LQ ...uuurreeiiiiieaaieiiiiiiiiiiee e 2
23 676066G01 Fuse Block (INCIUdES ItEM 24).......cooiiiiiiiiiieieit et 1
24 636455G23 FUSE, LS A L ettt e e e e eee 3

Page G-4




O

Headlight Assembly

o LED Headlight Assembly (Passenger Side) includes item 9

o LED Headlight Assembly (Driver Side) includes item 9

Yo

Front of Vehicle

\C o

Front of Vehicle

Inside of Cowl

Page G-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 644876 Headlight Assembly (Passenger Side)........ccccovvviiiciiiiiiiiieeeiee e 1
2 644877 Headlight Assembly (Driver Side) .....cccoeviiiiiiiiee e 1
3
4 71781G02 AV 117 B = 1o PP PP PP 1
5 71597G01 Self Threading Nut, 5mm X 10mMmM X I5MM......cuiiiiiiiieeeriiiriiiieieeee e ee e e s 4
6
7 659008 LED Headlight Assembly (Passenger Side) (Includes Item 9).............cveeeeen. 1
8 659009 LED Headlight Assembly (Driver Side) (Includes Item 9).........coccvvvveevniineenen. 1
9 651411G03 LED Headlight .........oooiiiiiiiiieie et 1
10 619100 Headlight BUID ... e 1
11 654465 Jumper Harness, Led Headlight.............ooooiiiiii e 1
12 619102 Turn Signal ASSEMDBIY BUID ......veiiiiii e 1
13
14 20965G3 Y (=T=T g oo J@do] 18101 T @01 = PP 1
15 611810 Turn Signal SWItch ASSEMDIY ... 1
16 666151 ACCESSONY HAIMESS ...ttt 1
17
18 626520 Park Brake/BUzZzer HArMESS. .......oocuvieiieiiiieiie et 1

Page G-6




TAILLIGHT ASSEMBLY

Front of Vehicle

’

/

’
J

J/

’

Light Assembly to Bezel

/
/
/ /

/,
4 4 \B “
\° Front of Vehicle

Page G-7




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 625251 Taillight Bezel (DrVEr SIAE) ......uuuiiiiieiieiiieee e e e s e e e e e e e s rrreereeae s 1
2 625252 Taillight Bezel (Passenger SIide) ........oovvvvveveiiiiiiiiiiie e 1
3 71364G02 J-TYPE NUL, HB . e e e 4
4 00513G4 Pan Head Phillips Screw, #8 - 18 X 3/4" L......uuvviiiiiiiiieiiiiieie e 2
5 22288G1 Taillight ASSEMDBIY ....evieeiiieeee e 1
6 71425G01 Flat Head Phillips Tapping Screw, #8 - 18 X 3/4" Lg..cccccvvoveeeeeeeievieeen, 4
7 14601G11 Rivet (Aluminum), 3/16" X /16" ........uuiiiiiiiiiieeaae e 2
8
9 73290G03 BUZZET ... s 1
10 01041G01 RIVEL, 5/32 . et e e e e e 2
11
12 73290G01 INEEIMILEENT BUZZET .....eeeeiii ettt 1
13 01041G01 BUIDEX RIVEL, 5/32" ...ttt 2

Page G-8




\CS

Front of Vehicle

o Gauge Plate (Fuel Gauge with Lights) includes items 10, 11

%0
=% &

KEY SWITCH, INDICATOR LIGHT(S), AND FUEL GAUGE

SOLENOID
CfVER

Fuse Block !

HOUR METER

Front of Vehicle

Page G-9




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 33639G01 Ignition Switch (With LIGOt) ....eeeeviiiiiee e 1
2 33639G02 Ignition Switch (with Light, Group Key) ....ccocoeiiiiiiieieeee e 1
3 33639G03 Ignition Switch (with Light, Individual) ...........ccccooiiiiii 1
4 33623G02 Drive RiVet, 3/16" X 3/8" Lg «.eeeeiei ittt e 2
5
6 00568G6 Lock Washer (External Tooth Type), 3/4" .......coiiiiieii e 1
7 17137G1 FACE NUL, 3/4" = 20 . ettt ettt e e e e e e e e e e annees 1
8
9 656282G06 Gauge Plate (Fuel Gauge with Lights) (Includes Items 10, 11).............cccueeee 1
10 73030G14 CoNS0le INSEIt PIate .........oveeeiiiie e 1
11 648247 FUEBI LEVEI GAUGE ...eeiiiiiiieeieie ettt 1
12
13
14
15
16
17
18
19
20
21
22 659101 Malfunction Indicator Light ..........oooerrriiiicces e 1
23 659085 Fuse Bracket (For Vehicles without Hour Meter) ........cccveeveeeiiiiiiiininiiie 1
24 662631 Fuse Bracket (For Vehicles with Hour Meter) .........cocuvviiiiiiiiiieniiiieee e, 1
25 664689 HOUN MEtEI HAIMESS......ccoiiiieiee et 1
26 617074 HOUE MBLET ..o 1
27 17618G1 NYION Clam, 8" L ..uuveetieiiieiieeee ettt e e e e e e e e eee e 2
28 71055G01 RIVET, 3/16" DIA. ..eeeeieiiiiiieiieee e et ee e e e e e e e e s ettt r e e e e e e e e e seeanenees 1
29 70227G01 Socket Head Screw, 1/4" - 20 X 7/8" Lg, Grade 8 ........cccvvvveeeeeveiieeeeeeeieiiiinnns 2
30 11027G2 Flanged LoCk NUL, 1/4" = 20 ..occoiiiiiiiie e 2

Page G-10




ELECTRICAL

Notes:

Page G-11 689446 Service Parts Manual



ELECTRICAL

Notes:

689446 Service Parts Manual Page G-12




o EFI Engine, 13.5 HP includes items 2 - 5

>

Front of Vehicle

Page H-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 658237 EFI Engine, 13.5 HP (Includes ItemMS 2 - 5).....cccceiiiiiiiiiiieiieeeceee e 1
2 603562 O-RING, LOIMIM et e e bbb e e e e e e e e e e anaes 1
3 607454 L0 ]| I 1 (= ST UPPUPPPPPPPRPP 1
4 607462 SPATK PIUG cc ot 1
5 603557 (@ 1T = V] 1 = 1 T PSSR 1
6
7 674854 IMIUTFLI < ettt e e ettt e e e e e e e e e e e e e nnnranes 1
8 657450 EXhaust Manifold... ... 1
9 606272 LOCK WaAShEr, 8IMM ......ooiiiiiie e 4
10 606267 Hex Jam Nut, M8 - 1.25 ... e 4
11 606279 Flanged Hex NUt, M10 - 1.25 ...ttt 1
12 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8..........cccccevvvvveenn. 3
13 602330 Flanged Hex Head Bolt, M8 - 1.25 x 30mm Lg, Grade 8.8...........ccccvvvvvrvennnn. 2
14 603599 EXNAUSE GASKEL.........eeieeieiiiieeec et 2
15 657449 OXYGEIN SENSOI ..ottt e e e e e e e e e e e e e et ettt eaeesbe bbb s e s e e e e e e e eaaaaaaaeeeeeessnsnnes 1
16
17 606390 Ol DIP SHCK .ttt ettt 1

Page H-2




ENGINE AND MUFFLER

Notes:

Page H-3 689446 Service Parts Manual



ENGINE AND MUFFLER

Notes:

689446 Service Parts Manual Page H-4




e Front Mount Bracket Assembly includes items 9 - 13

Part of Frame

Page J-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 630776 o L TSN = SRR 1
2 606259 Flanged Hex Head Bolt, M10 - 1.25 x 45mm Lg, Grade 8.8..........cccceeeeeeerennnn. 4
3
4 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8...........ccceevvvvveenn. 4
5 603823 Flat WaSher, MLO .......oooiiiiiiieeiee e 4
6 606279 Flanged Hex Nut, M10 - 1.25 ... 4
7
8 662794 Front Mount Bracket Assembly (Includes Items 9 - 13) .....cccceeevviviiiieiiiiiieeenn, 1
9 625345 Front MOUNE BraCKet ............oooiiiiiiiiiciiie e 1
10 605757 L o] 01T =0 o o1 RPN 2
11 00974G01 HexX NUL, MLO - 1.5 Lo e e e e e eeeeeees 2
12 608654 LOCK WaSher, LOMIM .. .cocviiieeeieee e s e s 2
13 692754 Tube Clamp (WiIde), 1" .....eeeieeeeieee e a e e e 1
14 72016G01 B o TSI o = o T 2
15 11098G5 LOCK NUL, 3/8" = 16 ..ttt ettt e e e e e e e e e e 2
16 01109G01 LOCK NUL, 5/16" = 18 ...eeeiiiiiiiiiieie ettt e et e e e e e e e s e s eneeneeee s 2
17 00643G1 Flat WaSher, 3/8" ...t 2
18 00559G8 Flat WasSher, 5/L6" ... ...ttt e e e e e e e s 2
19 00438G7 Hex Head Bolt, 5/16" - 18 X 7/8" Lg, Grade 5 ........c.cuuvveiiiiiiiiiiieiiiieeeeeee 2
20 00428G8 Hex Head Bolt, 3/8" - 16 X 2.75" LU .eveveririeeeiieiieiiiiiiiiiieereeae e e e e e s ssiiveeeeeeee s 2
21 652247 CroSS-MEMDET BIACE ......ccveiiiieieiiiee ettt 1

Page J-2




ENGINE MOUNTING

Notes:

Page J-3 689446 Service Parts Manual



ENGINE MOUNTING

Notes:

689446 Service Parts Manual Page J-4




Page K-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 602327 FIONT AXIE «.c e 1
2 602288 Spindle and Hub Assembly (Passenger Side) (Includes Items 3 - 12)............ 1
3 602158 Spindle (PasSENgEer SidE) .......cooii ittt 1
4 00798G8 Cotter Pin, 532" X 1 B/A" ..o 1
5 74864G01 Drive Flange Stud, 1 1/2"..........ieeeeeee e 4
6 632925 Flanged BUSHING..........uuuiiiiiiie e e e e e e e e e e e e eeeaeneenns 1
7 632926 Sleeve BUSHING.......ooo e 1
8 25146G1 GrEASE SAL......eiiiii it 1
9 11750G2 (0] L=T g ST= = 4T oV 2
10 51141G1 BEANNG RACE ... ..uuuiiiiiii e e e e e e e e e e e e e e 2
11 630672 DiSC Brake HUD ........uuiiiiiiiei e 1
12 12093G1 Slotted NUL, 17/32" ... e a e e e e enneees 1
13 602281 Spindle and Hub Assembly (Driver Side) (Includes Items 14 - 23) ................. 1
14 602176 Spindle (Driver SIAE) .....cccovviiiieeeeerr e 1
15 00798G8 Cotter Pin, 5/32" X 1 B/4" . 1
16 74864G01 Drive Flange Stud, 1 1/2"........c.eeee e 4
17 632925 [ F= Vo T=To B 21U a1 o SR 1
18 632926 Sleeve BUSKNING........coo e 1
19 25146G1 GrEASE SAL...cci i 1
20 11750G2 ROIEI BEAIMNG ...ttt 2
21 51141G1 LT U o T R 2
22 630672 DiSC Brake HUD.........ooiii e 1
23 12093G1 SIotted NUL, 17/32" .. e 1
24 00734G1 LOCK NUL, 7/16" = 14 ...ttt e e e e e e e e s 11
25 00463G11 Hex Head Bolt, 7/16" - 14 x 1 1/2" Lg, Grade 5 ......uvvveeeveiiieeeeeeees i 11
26 00407G6 Hex Head Bolt, 1/2" - 13 X 6" Lg, Grade 5 ........ccccciiiiiiiiiiiieieeeeeeeeeeee 1
27 00560G3 Flat Washer, 1/2" ...ttt a e e e 2
28 70745G01 KiNG PiN TUDE ... 1
29 70754G01 Thrust Washer (SS), 1" oo ereeae s 1
30 14390G6 LOCK NUL, 1/2" - 13 et e e e e 1
31 76419G01 ShOCK ADSOIDET ... 1

Page K-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 652258 SPHNG PIALE ... 1
33 70664G03 [T LY o 1o o E TP PPPRP 1
34 10435G1 Shock Absorber Washer, .406" I.D. X 1.25" O.D. ...cccceeiiiiiiiiieiiiiiieee e 4
35 10194G1 RUDDEN BUSHING ....eiiiiiieeeiie et e e e e s r e e e e e e e 4
36 00532G6 HEX NUL, 1/4" = 20 .ttt ettt sb e 2
37 74731G01 Spring Plate (DriVEr SIA) ......coiiiiiiiiiiiiee et 1
38 74731G02 Spring Plate (Passenger SIAE) ......coiuueiiiiiiiiiiei e 1
39 10044G01 VINYE CP ettt 2

Page K-3




FRONT SUSPENSION AND STEERING

Notes:

689446 Service Parts Manual Page K-4




Front of Vehicle

o Link Rod Assembly includes items 2 - 6

GTie Rod Assembly includes items 16 - 20

@ Steering Column Assembly includes items 22 - 32

Page K-5




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 74730G01 Link Rod Assembly (Includes HEMS 2 - 6)....cccovevieciivriiiiiiieee e e 2
2 74734G02 Tie Rod End (Right Hand Threads) ..........ccccoceeeiiiiieeeeecceie e 1
3 01083G01 Jam Nut, M10 - 1 1/4" (Right Hand Threads) .........ccccooeiiiiiiiiiiiiciiieneeeen, 1
4 618531 [T ] S (o T TSSO 1
5 01083G02 Jam Nut, M10 - 1 1/4" (Left Hand Threads)......ccccccceeevveiiiiiiiiiiieieeieeeee, 1
6 74734G01 Tie Rod End (Left Hand Threads)........ccccccoeeeeeieiiieieeeecee e 1
7 70667G02 SPACEL, L 2L e a e e e e e e e e e e eaearn e 2
8 70667G04 Steering HOUSING SPACET ........uuiiiiiiiiiiee it 1
9 00532G7 HEX NUL, 14" = 20ttt 1
10 00560G2 Flat Washer, /8" ... ...t 7
11 00734G1 LOCK NUL, 7/16" = 14 ...ttt e e e e e e 3
12
13 00464G8 Hex Head Bolt, 7/16" - 14 x 2 3/4" Lg, Grade 5 .......uvveeeveeiieeeeeiees e, 2
14 00734G1 LOCK NUL, 7/168" = 14 ...ttt 2
15 70876G02 Tie Rod Assembly (Includes Items 16 - 20) .......ceeeeiieiieeaiiiiiiiiiiiiieeeeeeee e 1
16 70897G02 Threaded RO (24" L) ..eeeeiirieeieeiiiiiee et 1
17 70902G01 Tie Rod End (Left Hand Threads).........cccccvvviiiiiiiiiee e 1
18 01069G01 Jam Nut, M12 x 1.25 - 05 (Left Hand Threads) .........cccccuiieeeeiiieeenninnns 1
19 70902G02 Tie Rod End (Right Hand Threads) ..........cuuueeeiiiiiiiaiiiiieeeceeeeeeen 1
20 01069G02 Jam Nut, M12 x 1.25 - 05 (Right Hand Threads)..........cccccocvieeiiiiiinennns 1
21 70758G05 Steering Column Assembly (Includes Items 22 - 32) ......ccccccvvvvieiieieeeeeeeiieins 1
22 70607G01 Steering Shaft.........coooriii 1
23 70580G01 Intermediate SNaft ...........c.oooiiiiiiii e 1
24 70888G01 Retaining RiNG, EXIEINAL.........c.uvviiiiiiiii e 1
25 70751G01 Retaining RINgG, INternal............coooiiiiiiiiieece e 1
26 15112G1 Ball BEANNG «.eeeeeeieiiiiiiieis et e e e e e e e e e e e e e 1
27 28569G01 BUSHING ... e 1
28 01055G01 Hex Head Bolt, M8 - 1.25" x 30mm Lg, Grade 5........cccccvvveiiiiiiieeeennne, 1
29 00565G8 SPring LOCK WASKET ... ..eviiiiiieeieee et 1
30 01022G01 Hex Washed Head Screw, #6 - 20 X 5/16" Lg ....ccvvvvviiiiiiiiiiieeeeeeeeeeeeeeianns 1
31 70887G01 WaVe WASKEr (SS) ...cooiiiiiie e 1

Page K-6




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 70610G03 Steering Column ASSEMDBIY ......veviiiiiiie e, 1
33 602980 Steering Wheel (Premium) ... 1
34 71147G01 Steering Wheel COVET ... 1
35 00879G1 Flat Washer, 3/8" ... 4
36 14390G2 LOCK NUL, 5/8" = 18 ...eciiiiiiiiiiee sttt 1
37 01055G01 Hex Head Bolt, M8 - 1 1/4" x 30mm Lg, Grade 5...........ccccvvrrineeen. 1
38 00565G8 LOCK WaASheEr, 518" ... ...t 1
39 01006G01 Hex Head Bolt, 3/8" - 16 X 1 L/4" LG ..eeevvvirieiieeiie e 4
40 10387G2 Cotter Pin .094" X 1" ..ottt 1
41 606279 Flanged Hex Nut, M10 - 1.25. ..o 4
42 01068G01 Hex Head Bolt, 7/16" - 14 x 3 1/2" Lg, Grade 5.......ccoccuvvevrernunnnnnn, 1

Page K-7




FRONT SUSPENSION AND STEERING

Notes:

689446 Service Parts Manual Page K-8







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70964G01 Rack and Pinion Unit (Includes tems 2 - 23).......coooiiiciviiiiieerieee e 1
2 70965G01 Steering Rack Cover and Bearing .........cccceeeieiiiieeeeeeececeeeesen e 1
3
4 * JaM NUL, 172" = 20t a e e e e e 1
5 70750G01 Retaining RiNG (EXErNal) ........uuviiiiiiiieiee e 1
6 15112G1 Ball BEANNG .oeeeeeeeiiiiiiiie ettt e e e e e e e e e e e e 1
7 70603G01 PINMION ..ttt e e e e e e aarane 1
8 70751G01 Retaining RIiNG (INTEMN@A1)..........uviiiiiiiiiie e 1
9 70638G01 Y= = LN (T o ) O PRSERRRR 1
10 70604G01 SteerniNg RACK ... 1
11 * Set Screw, #10 - 32 X 25" Lg cooiiiiiiiieeieiiiire e 1
12 70590G01 RACK LOAUE ..ttt et 1
13 70666G01 (00] 4] 0 (=TS0 TS 0 11 o SRR 1
14 70645G01 Gasket (Rack Loader COVEN) ........oovvvvieiiieiiiiiiiiiisie e e e e e e e e ee e e e e e 1
15 652259 Cover (RACK LOAAEE) .....ueeiiiiiiieeee ittt 1
16 71102G01 Hex Washer Head Bolt, 1/4" - 20 x 11/16" Lg, Grade 5.........cccccveevvuvnnnn. 2
17 10389G3 Grease Fitting (Straight) .........oooiiiiee e 1
18 70694G01 oo I = T I (0 0 T=T ) PSPPSR 1
19 70961G01 RACK BOOL ...ttt a e e e e e 1
20 12416G2 NYION Clamp, 11.8" g ...uueeeieiiiiiiiee ettt ettt e e e 1
21 11391G8 [ [0 1SS T O F= g ] o T S S 1
22
23 70695G01 Tie Rod End (Outer) (Includes Items 24 - 25).......ccoooiiiiiiiiiiiiiiiieiieeeeeee, 1
24 50641G1 GIOMMIBT ..t e e et r e e e e e e e 1
25 * Hex Slotted NUt, 7/16" = 20 ......ccooiiiiiiieiec e 1
26 10387G2 Cotter Pin, 3132 X L e 1

Page K-10




FRONT SUSPENSION AND STEERING

Notes:

Page K-11 689446 Service Parts Manual



FRONT SUSPENSION AND STEERING

Notes:

689446 Service Parts Manual Page K-12




G Fuel Tank Assembly includes items 2 - 8

Q Carbon Canister Assembly includes items 22 - 26

Front of Vehicle

To Engine

Page L-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 646825 Fuel Tank Assembly (with Sender Unit) (Includes Items 2 - 8).........cccvvvvvveeeenn. 1
2 646306 FUBITANK .. 1
3 646837 FUBI PUMP LI ..ttt 1
4 646838 S e e e e e e et raaaaeeeeaa e 1
5 647810 LT ] 0 010 1] SO PP PRRRRR 1
6 647809 ROHOVET VAIVE ... e 1
7 670898 FUBE Cap et e e 1
8 646353 Fuel Pump with Sender ASSEMDIY ........cooiiiiiiiii e, 1
9 32372G6 VINYE THIM, 6.25" L wetveriiiiiieeeeee e s iessitiee e e e e e e s e s s s are e e e e e e e e s e e s s s nnnnnnnnneees 1
10 666351 FUuel HOSE ASSEMDIY ... .o e e e e e e e 1
11
12 664747 TUDE Clam, (5 e e e e 2
13 602409 Barrel Clip, M6 - 1 (NOt HIUStrated).........ceeviveeeeiiieiciiiieeee e 2
14 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8..........ccccccceeeiiiiierenennn. 2
15 70483G01 SPACEL, 5/LB" - 18 et as 1
16 00438G8 Hex Head Bolt, 5/16" - 18 X 1" Lg, Grade 5 ........cooiuiiiiiiiiiiiiiee e 1
17 11098G6 LOCK NUL, 5/168" = 18 ..eeeeiieiiiiiieee ittt ettt 3
18 00559G8 Flat WasSher, 5/L6" ... ...ttt e e e e e e e s 4
19 10570G11 RIVEL, 3/16" DA X 70" ...eeeeeieiiee ettt ee e e e e e e e 2
20 606310 Carbon Canister Mounting Bracket ..o 1
21 662807 Carbon Canister Assembly (Includes Items 22 - 26) ......cccccvvvvvievereeeeeeniesiiinnns 1
22 606071 Carbon CaniStEr .........veiii i 1
23 18292G1 Tube Clamp, 1/2" O.D ..o 2
24 606963 Tube Clamp, /16" LD .. 2
25 27184G14 Fuel System TUDE, 13" Lg .ooccverriieiiiiieee e s e e eciiiieeer e e e e e e e s e s ee e e e e e e 1
26 662608 HOSE, 3/16™ [.D. X 37" L coee ittt 1

Page L-2




FUEL SYSTEM

Notes:

Page L-3 689446 Service Parts Manual



FUEL SYSTEM

Notes:

689446 Service Parts Manual Page L-4




DETAIL A

0 Rear Axle, 11.47:1 includes items 2 - 62
°Axle Case L Complete includes items 4 - 13, 24

@Axle Case R Complete includes items 13, 19 - 23
@Diﬁerential Case includes items 34, 47, 49 and 50

@ Differential Assembly includes items 46, 48 and 52

Page M-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 670468 Rear Axle, 11.47:1 (INnCludes ItEMS 2 - 62) ....cvevveeeeeeiiiceiiiiieeeee e 1
2 639844 Shift Shaft COMPIELE. ..o 1
3 639859 Axle Case L Complete (Includes ltems 4 - 13, 24) .......ooviiiiiniiiiiiiiienaeennnn, 1
4 665887 GOVEIMON GEAT ...ttt ee ettt e e r e e e e e e e e e e 1
5 639689 GOVEINON SIBBVE ....ooiiiiieiee ettt 1
6 607904 FIAt WASNET ... 1
7
8 639698 Governor Gear Shaft..........coooiiiiiiiii e 1
9 639707 GOVEINON SNAMt.....ieiiiiiie e 1
10 639736 Flat Washer, BIMM ..........ooiiiiiiiiceeee e 2
11 607911 Oil Seal, 6 X 10 X 2.5MM ..o 1
12 607913 Retaining RiNG, ES .......oooiiiiiii e 1
13 639738 Oil Seal, 24 X 40 X OMM .cciiiiiiiiieiee e 2
14 26818G01 SEEEI Bl ... 1
15 26819G01 SPHING vttt ettt ettt ettt 1
16 26831G01 L T= 1S3 ] 0 SO PPRSRRRR 1
17 26820G01 Flanged Hex Head Bolt, M10 - 1.25 X 12MM LJ ..ccovvveeeeeiiiiiiiniieeeeeeeee. 1
18 639865 Axle Case R Complete (Includes Items 13, 19 - 23) ....covvvvvvriiiiiiiieieeennn, 1
19 639746 SeleCt Shaft.. ..o 1
20 607915 Oil Seal, 13 X 22 X BIMM cevvniiiiieeie e e 1
21 607916 SNap RiNG, 13MM oo e e e e e s 1
22 607917 Spacer, 13 X LMIM ..o 1
23 640093 Oil Seal, 28 X 47 X MM .ceiiiiiiiiee et 1
24 607919 AP Breather ... ...oooii e 1
25 639747 (O 1T - V] 1 = 1 T OSSR 2
26 639748 GASKEL, LAIMIM .oeiiiiiiiiiee ettt e e e e e e s eee e 2
27 26785G01 Ball BEANNG (B204) .........vveeeeeeeeeeeeeeeeee et s et 2
28 665888 €101V CT g g (o] g 1T fC ¥ RN 1
29 607920 PN, B X 121 1ttt 1
30 639750 INPUE SNATL ... 1
31 607922 Ball Bearing (B2/28) .......ccoui ittt 1

Page M-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 639868 Ball BEANNG (TMB202)......vveeeeeeeeeeeeeeeeeeeeeeeeseeeeeeee s seeeees e e eseseeeen s, 2
33 639755 CoUNEN SNATT........eeieiie e 1
34 640744 Ball Bearing (6006) .........cooouurriieiiiiiiiies it et 1
35 639758 GAN, B4 ... 1
36 639869 L0103 T 2
37 639760 Ball BEAINNG (B304) .....ueeeiiiiiiieeaieiiieeiitiee ettt e e e e e e e e e e e aanes 2
38 639768 Flanged Hex Head Bolt, M8 - 1.25 X 40MM Lg......cceeveeiiiiiieeeeiniiiieeeens 1
39 639769 GBAN, L7 ettt 1
40 28689G01 Collar, 24 X 7.5MIM ..ottt 1
41 639771 AN, D2 ..t a e e e e e e e e e eeeeeaeaaae 1
42 670697 Center SNAFT... ..o 1
43 639774 CIULCN PNt 1
44 670696 LTt L G ) PSP PPTPPRPPPPRTTPTPN 1
45 639797 SPACET, 20 X 2IMIMT ettt e ettt e e e e e e e e e e e e eeeeeeeaeaaae 2
46 639872 Differential Case (Includes Items 34, 47, 49 and 50)..........c.cccccvvverenn. 1
47 639800 Differential Pair Gear..........c.covivviiiiiie e 1
48 26808G01 Hex Head Bolt, M10 - 1.25 X 26MM Lg ....coooiiiiiiiiiiiiieiieeeeee e 6
49 28723G01 Differential Shaft............coooiiiiiiii e 1
50 28697G01 SPrNG Pin, 4 X AOL.......uviiiiiiiiiiee e 1
51 639801 Ball Bearing (6007) .......uvuuiiiriieeeeeeieiiiiiiiinieeeeeeeee e e s e s sssnnnnsnnseeeeeees 1
52 640739 Gear, 60 Complete (Includes Item 51)........cceieeieiiiieiiiieeeeeeeeceeeeeeeeiens 1
53 607938 Castle NUt, M22 - 1.5 e 2
54 639876 Axle Shaft L Complete (Includes Item 56)..........cccooocviviiiiiiiiieiniiiieeeee, 1
55 639881 Axle Shaft R Complete (Includes Item 56) ..........ccccvvvvieeeereeeeeie i, 1
56 639836 Ball BEANNG (6205DD).........ceveveeeeeeeereeeeeeseeeeereseeeseeseseseeeseeseeseneens 2
57 607939 Axle Case L COMPIELE ....cooeeiieiiie ettt 1
58 607940 AXxle Case R COMPIELE........coiiiiiiiiiiee e 1
59 26814G01 SNnap RING, B2MM .o 2
60 639839 Flanged Hex Head Bolt, M8 - 1.25 X 60mMM Lg.....ccccoevviveeeeeeiieieeeeeeiiiiiennnn 9
61 639840 Flanged Hex Head Bolt, M10 - 1.25 X 25mMmM LG ........cueeeeeiiiiiiiiiiniiiiinins 10
62 639847 Differential Assembly (Includes Items 46, 48 and 52) .........cccccccvvvvveeeenns 1

Page M-3




REAR AXLE

Notes:

689446 Service Parts Manual Page M-4







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 627738 [T LY o1 T S 1
2 652246 Rear SUSPenSion PIate ..........oeuuiiiiiiiiii e 1
3 605938 Axle Bracket (DIiVEE SIAB).......cocuuieiieiiiiiiiee ettt 1
4 605958 Axle Bracket (PasSenger Side) ........cooiuiiiiiiiiiiiieeiiiiee e 1
5 32195G3 U BOlt, 3/8" - 16 X 2" X 2 18" LG .veeiueeeiieieee ettt 2
6 00643G1 Flat WasSher, /8" ... ... e e e 4
7 11098G5 LOCK NUL, 3/8" = 16 ...t ettt e e e e e e e e s eeeeas 4
8
9 605445 Front SPring BUSNING ...evvveeiiiiee et e e e 1
10 00665G9 Shoulder Bolt, 3/8" - 16 X 3 1/4™ Lg c..uuvuvreeiieiiiiieaeeee ettt 1
11 12262G1 Flanged LoCk NUL, 3/8" - 16 ....cooiiiiiiiiiiiiiet ettt 1
12 00665G9 Shoulder Bolt, 3/8" - 16 X 3 1/4" L c.eeeiveeieeeeiieaiee e e siee e seee e snee e 2
13 624030 [ F= Lo T=To I 21U £ a1 o SO 4
14 70289G02 SPIIt STEEI SPACET ... it a e ——————- 2
15
16 652245 SNACKIE PIALE ... 2
17 11098G5 LOCK NUL, 3/8" = 16 .eeiiiieiiieeteeeiee ettt sttt nee s 2
18 00643G1 Flat Washer, /8" ... ... e 1
19
20 10435G1 Shock Absorber Washer, .406" 1.D. X 1.25" O.D. ....cccoviiiiiiiiiiiiiiieeeiieee e 4
21 10194G1 U] o] o= gl = U 1] 1T 4
22 00532G6 HEX NUL, 378" = 24 ...t 2
23 10044G01 RV 4101 O o BT TT TP PPP 1
24
25 642085 SHOCK ADSOIDET ......eeieiiie it 2

Page N-2




REAR SUSPENSION

Notes:

Page N-3 689446 Service Parts Manual



REAR SUSPENSION

Notes:

689446 Service Parts Manual Page N-4




o Seat Back Assembly includes items 2 - 7

Front of Vehicle

Front of Vehicle

Page P-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the
* Indicates a component that is not available as an individual part.

product.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTI

ON

QTY.

1 *k%

Seat Back Assembly (Includes Iltems 2 - 7)
71751G02 Gray
71751G03 Oyster
71751G04 Tan
71751G06 Brown
71751G07 Black

606828 Red/Black
604908 White/Blue
604907 White/Red
615838 White/Black
620794 White/Yellow
620796 Gray/Black
615837 Oyster/Garnet

N o o B~ W DN

10
11

634178
71752G01
645021
01107G01
71754G01

*kk

00661G8
00664G7
71204G01

*kk

Seat Back Support

Seat Back Cover

Seat Back Base

Pan Head Torx Screw (SS), #8 X 3/8" Lg.....ccccvurrrrrriiiieeeee e s e

Foam Padding (Seat Back) ...........ooovviiiiiiiiiiiiii e

Vinyl Seat Back
71753G02
71753G03
71753G04
71753G06
71753G07
604916G0304
604916G0102
604916G0103
604916G0104
604916G0108
604916G0704
604916G0506

(070 )/=T SR RPTPP
Gray
Oyster
Tan
Brown
Black
Red/Black
White/Blue
White/Red
White/Black
White/Yellow
Gray/Black
Oyster/Garnet

Hex Head Bolt (SS), 1/4" - 20 x 1/2" Lg

LOCK WASQEI (SS), 1/A" ...ttt a e e

Hex Washer Head Screw with Patch Lock, 1/4" - 20 x 7/8" Lg

Seat Bottom Assembly (Includes ltems 12 - 21)

629269G0101
629269G0103
629269G0104
629269G0106
629269G0107
629269G0109
629269G0111
629269G0112
629269G0113

Oyster

Tan

Gray

Black

Brown
White/Blue
White/Red
White/Black
White/Yellow

e N = = N

[ I N

Page P-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

629269G0114
629269G0115
629269G0110

Gray/Black
Oyster/Garnet

Red/Black
12 17074G1 (20 o] o T g o= To IR

13 71012G01 Vinyl Trim (Seat BOttOM) .....cooiiiiiiiiiiiiiiee e

14
15

16
17
18
19
20
21
22
23
24
25

71603G02

*k%

645492
71610G01
00720G08
615417
617645
617644

*%k%

Foam Padding (Seat BOttOM)...........ccccuuriiiiiiiieee e e e s s e e e e e e e e e e s

Vinyl Seat BOtOmM COVEN .........ovviiiiiiiiiiiiis e

71602G03
71602G04
71602G02
71602G06
71602G07
604912G0102
604912G0103
604912G0104
604912G0108
604912G0704
604912G0506
604912G0304

Seat Bottom Base

Oyster

Tan

Gray

Black

Brown
White/Blue
White/Red
White/Black
White/Yellow
Gray/Black
Oyster/Garnet
Red/Black

SEAL HINGE ..o s

Flat Head Phillips Tapping Screw, #12 -14 X 1" Lu.ccvvvveveeeeeeiiieeciiiiieee,

Button Head Torx Bolt, M10 - 1.5 X 25mm Lg ..cccccoeviviviieeiiiiiieeeeei,

Hip Restraint (DriVEr SIHE) ....ccciiiiiiiiiiiiiiieiie ettt

Hip Restraint (Passenger Side)..........oouvviieiiiiiiieeiiieee e

Flip Flop Seat Bottom Assembly (Includes Items 26 - 32) .......ccccoovcvvvveeennnnen.

628058G01
628058G03
628058G04
628058G06
628058G07
628058G09
628058G10
628058G11
628058G12
628058G13
628058G14
628058G15

Oyster

Tan

Gray

Black

Brown
White/Blue
Red/Black
White/Red
White/Black
White/Yellow
Gray/Black
Oyster/Garnet

B R RN

P R, A O N R

Page P-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

26 ok Vinyl Seat BOtOM COVEL ......uvieiiiieeeei i e e e e e e e e s e aeeeeeaaee s 1

615646 Oyster

615647 Tan

617892 Gray

615648 Black

617893 Brown

611125 Whit/Blue

611135 Red/Black

611126 White/Red

611130 White/Black

611127 White/Yellow

611137 Gray/Black

611136 Oyster/Ruby
27 617401 Seat BOtom FOAM.......coooiiiiieeeee e 1
28 634190 Deck Board ASSEMDBIY ......oooiiiie e 1
29 645820 Y=tz Ul =70] i (o] 1 o HA T 1
30 16705G1 Truss Head Phillips Screw (SS), 1/4" - 20 X 1" LG .eeeeevvevieiciviiieeeeeeeeeeen, 5
31 617402 AL SEIAP .. eiiitiiii ittt aan 1
32 00559G7 FIat WaShEr, L/4" ..ottt e e e et bae e e et 1
33 01006G01 Hex Washer Head Thread Forming Screw, 3/8" - 16 X 1 1/4" Lg.....c..ccccuvveee.. 4

Page P-4




Floor Panel

|

-0

Frame shown for
Reference

Page P-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 648313GXX | Seat Pod (See COLOR CODES in HOW TO USE Section)...........cccccuvvvnneee. 1
2
3 657681 Rear Seat SUPPOIT ... 1
4 654767 SEAL SUPPOIT ... 1
5 648523 Seat Back Support Tube

(For Vehicles Manufactured Before August 17, 2019) .......ccccoivieeeireieiiiiies 2
6 694377 Seat Back Support Tube

(For Vehicles Manufactured After August 17, 2019)........cccevviivieieiiiee e 2
7
8 71609G01 [ g o L= o P £ 2
9 10570G11 RiVEt (SS), 3/16" X .70" L .veeiueieieiiteeriie ettt 4
10
11 71316G01 ] 1T S 1
12 71055G01 Rivet (AIUMINUM), 3/16" X 1" LG cveeieeeiieiie et 3
13
14 00439G8 Hex Head Bolt (SS), 5/16" - 18 x 2" Lg, Grade 5.......ccccooeviiiiiieniieeeeeeeee, 3
15 00675G1 Flat Washer (SS), .398" I.D. x 1.25" O.D. X .115" LG «eeeioeeiiriiee e, 3
16 71883G01 Rubber Washer, .625" I.D. x 1.50" O.D. X .312" Lg...ccceerurerireieesie e 3
17 23726G9 Spacer, .312" [.D. X .562" O.D. X .750" LG .eeeoveeirieiie e 3
18 11098G6 oo 1 V[V S Y ST 7
19
20
21 00439G6 Hex Head Bolt, 5/16" - 18 x 1 3/4" Lg, Grade 5 .........cceeceviieeneineeeee e 4
22
23 32805G6 0 0 B o ST 1
24 00660G5 Flat Washer (SS), #10......o et ee et 3
25 01110G01 Flat Washer, 1/4" ... ... e 3
26 00560G1 Flat Washer, 3/8"...... ..ottt 4

Page P-6




m Hand Kit, Flip Flop Seat includes items 15 - 19

Deck Board Assembly

D)

¢

S~ _

“ O@

Front of Vehicle

Page P-7




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 634174 Seat Frame SUPPOIT ...vuueieoiiie e s s e e e e e e e e e e e eeeeeeeeeeernnnens 2
2 00427G6 Hex Head Bolt, 3/8" - 16 X 1 3/4" Lg, Grade 5 ........uuveiieiiiiiiieiiiiiiiiiieeeee 2
3 634180 Seat Frame WeldmeENnt .........ccuveiiiiiiiiiee e 1
4 00427G2 Hex Head Bolt, 3/8" - 16 x 1 1/4" Lg, Grade 5 ......ccevvviiiiiiiieieiiiieecee e 4
5 00427G4 Hex Head Bolt, 3/8" - 16 X 1 1/2" Lg, Grade 5 ........vvvveeeriiiieieee e 6
6 00428G8 Hex Head Bolt, 3/8" - 16 X 2 1/4" L .eeeeeieiieaiieeiieeiiiieeeeeee et 2
7 16705G9 Truss Head Phillips Screw (SS), 1/4" - 20 X 1 /4" Lg..cceeeiieiiiiiiiiieeeeeeeeeeeeen 4
8 614221 Flat Washer, 3/8 ... e e e e s 8
9 00559G7 FIat WaSNEr, 1/A" ... et 4
10 11098G5 LOCK NUL, 3/8" = 16 ...ttt e e e e 4
11 11027G5 LOCK NUL, 3/8" = 16 ...ttt e e e e e e 4
12 14390G4 LOCK NUL, 1/4" = 20 ettt e e e e et r e e e e e e e e e e s e snneenneees 4
13 19853G1 Square TUBE Cap, L ... a e e e e 2
14 634184 Handrail Kit, Flip Flop Seat (Includes Items 15 -19).........ccovvvriiiiiiiiiiiciinenennn, 1
15 19859G1 Square TUBe Cap, B/4" ... 2
16 634185 Footrest Handle Weldment ... 1
17 00427G8 Hex Head Bolt, 3/8" - 16 X 2" Lg, Grade 5........cuvvvvvvieeeeeeiiiiieieiiiinveeeeeen 4
18 614221 Flat WasSher, 3/8" ... et 8
19 11098G5 LOCK NUL, 3/8" = 16 ...ttt 4
20
21
22 634175 Rear Seat ArmM REST ... 2
23 634179 FOOLreSt WEIOMENT......coiiiiiiiiiee ettt 1
24 614221 Flat Washer, 3/8" ... ..ot e e e s 4
25 614221 Flat Washer, 3/8" ...t 8
26 614221 Flat Washer, /8" ... ... 4
27 11098G5 LOCK NUL, 3/8" = 16 ...ttt e e e e e e 2
28 11098G5 [0 Tod 1 VLU PG < e I T 4

Page P-8




Seat Back Assembly
includes items 5, 7 - 10

Seat Back Assembly
includes items 6 - 9, 11
Seat Bottom Assembly
includes items 15, 18 - 24
Seat Bottom Assembly
includes items 16, 18 - 24

Seat Bottom Assembly
includes items 17, 19 - 20, 25 - 28

Seat Back %

Support Front of Vehicle

Seat Pod

Page P-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5

DESCRIPTION

QTY.

1
2

10
11
12

71632G01
71204G02

*kk

*k%

*%k%

*k%k

71752G01
71754G01
645021
648271
01107G01

*%k%

Hand Grip Weldment....

Hex Washer Head Screw with Patch Lock, 1/4" - 20 X 2" Lg ....cccevvvvvvvvvvnnnnnnn.

Seat Back Assembly (Includes Items 5, 7 - 10)..cccceeeiiiiiiiiiiiiiiiiiieeeeeee e

606828
604908
604907
615838
620794
620796
615837

Red/Black
White/Blue
White/Red
White/Black
White/Yellow
Gray/Black
Oyster/Garnet

Seat Back Assembly (Includes Items 6 - 9, 11).....ccoveeeriiiiiiiiiiiiiiiiieieeeee e

71751G01
71751G02
71751G03
71751G04
71751G06
71751G07

White
Gray
Oyster
Tan
Brown
Black

Vinyl Seat BACK COVEN ........cooiciiieiiieee e e e e e e e e e e e s eee e

604916G0304
604916G0102
604916G0103
604916G0104
604916G0108
604916G0704
604916G0506

Red/Black
White/Blue
White/Red
White/Black
White/Yellow
Gray/Black
Oyster/Garnet

Vinyl Seat BaCK COVE .....uuuiiiiii i a e e e e e eeeeans

71753G01
71753G02
71753G03
71753G04
71753G06
71753G07

Tan

White
Gray
Oyster

Brown
Black

Rear SEat BACK COVEN ........ciieiiiieeeeee ettt et e e e

Seat Back Padding

Seat Back Base

Pan Head Torx Screw (SS), #8 - 15 X 1" Lg «evvvvvvrrrverniiiiiieiieeeeeeeeeeeeeenannns

Pan Head Torx Screw (SS), #8 X .63" Lg....ccccuuvuurriiiiiiieaeeeeeeeiiieeeeee

Seat Bottom Assembly (Includes Items 15, 18 - 24) .......ccccviiiiiiiiiiieeeeeeiinns

629269G1701
629269G1703
629269G1704
629269G1706
629269G1707

Oyster
Tan
Gray
Black
Brown

R A DN R R R

Page P-10




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
13 rokk Seat Bottom Assembly (Includes Items 16, 18 - 24)..........ccccevvivvveveiivrvinnnnnnnnn. 1
629269G1709 White/Blue
629269G1711 White/Red
629269G1712 White/Black
629269G1713 White/Yellow
629269G1710 Red/Black
629269G1714 Gray/Black
629269G1715 Oyster/Garnet
14 rrx Seat Bottom Assembly (Includes ltems 17,19, 20, 25 - 28).......cccceveeeeeeeeeennnn. 1
629269G0708 Special
15 rrx VINYI SEAL COVEL ...ttt e 1
71624G03 Oyster
71624G04 Tan
71624G02 Gray
71624G07 Black
71624G06 Brown
16 *kx VINYI SEAL COVEN ...uvvviiiiiieiie e e e ettt et e e e e s e s st e e e e e e e e e e e snnenranaeeees 1
604912G0102 White/Blue
604912G0103 White/Red
604916G0104 White/Black
604916G0108 White/Yellow
604916G0304 Red/Black
604916G0704 Gray/Black
604916G0506 Oyster/Garnet
17 Fokk Vinyl Seat BOttOM COVEN .......cccceeiiiieeeeeeeeee e e 1
71650G05 Special
18 71625G01 Seat Bottom Padding .......cocuuiiiiiiiiiiieeeee e 1
19 71610G01 SEAL HINGE ..o 2
20 00720G08 Flat Head Phillips Tapping Screw, #12 -14 X 1" Lu.ccvvvveveeeeeeiiiecciiivieee, 6
21 649851 Seat BOMOM BaASE .......uuiiiiiiiie e 1
22 617645 Hip Restraint (DriVEr SIHE) .....ccuiiiiiiiiiiiiiiiiieeee e 1
23 617644 Hip Restraint (Passenger Side)..........ocuvviieiiiiiiiie e 1
24 615417 Button Head Torx Bolt, M10 - 1.5 X 25mm Lg ....ccccccvvrviiiiiiieiee e 8
25 645493 Seat BOMOM BaASE .......uueiiiiiiiei e 1
26 71012G01 Vinyl Trim (Seat BOttOM) ......oooiiiiiiieeieeeee et 1
27 71649G01 Seat BOttom Padding .......cccoiiiiiiieiiiiieee e 1
28 17074G1 SOIlING SIAD .. ——— 2
29 70864G01 T-KNob Stud, 1/4" - 20 X 1" L weeeiiveieeeeeiiiieiie e eiieee et e e e e seiae e e 2

Page P-11




SEATING

Notes:

689446 Service Parts Manual Page P-12




0 Starter / Generator includes items 2 - 17

@ Headband Kit includes item 18

\

Z
=

2
D

2N

2/l
A
2
M

O

Q

Q

Page R-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 660379 Starter/Generator (INCludes HEMS 2 - 17) ...uuiiiiiiiiiiiieeee e e e 1
2 612029 HEX NUL. .. e e e e e e e e e e e e e e eeennnnnees 1
3 612030 LOCK WASHET ...t 1
4 625716 PUIIEY, 2.5" O.D. ..t 1
5 654715 Drive ENA HEAA ......ooiiiiiiiiiiie e 1
6 612033 BEANNG ..ieieeeeeeeeeet et a e e e e e e e e e ———————- 1
7 612034 REtAINING RING ...ttt 1
8 612035 WOOAIUTT KBY .t 1
9 612036 Armature ASSEMBIY ... ————————— 1
10 654716 Frame and Field ASSEMDIY .......cooiiiiiii e 1
11 612038 Brush Lead and Terminal Package............ccccuuiiiiiiiiiiiiieie e 1
12 654717 Brush BOX ASSEMDIY .......uuiiiiiiiiiiie e 1
13 656659 BrUSN SPING .t e e e e e s 4
14 612043 WaVY WASKHET ...ttt s e e e e e e e e e e e e e e e eeaaaanees 1
15 612044 21T T4 o [o [P PR PP TR TPPP 1
16 612045 Commutator ENd HEAM .........coovviiiiiiiiieee e 1
17 658172 Headband Kit (Includes Hem 18) ......ccceeeeeiiiiiiiiiiiieeiieeee e 1
18 654718 Head Band .........coooiiiiiiiiiie e 1

Page R-2




»y

Front of Vehicle

Page R-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 631972 Starter/Generator SUPPOrt Bracket .........cccccviviiiiiiiieiece e 1
2 606235 Flanged Hex Head Bolt, M10 - 1.25 X 20mMM Lg......ccceeeeviiiiiiieieiceee e 2
3
4
5 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8...........cccccvvvvvvvennnn. 2
6
7 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8..........ccccuvvvvvieeeenn. 3
8 606255 Hex Jam NUt, ML0 - 1.25 ... 1
9 606274 Flanged Hex NUt, ML10 - 1.25......cccciiiiiiiieiiee e e e e e 1
10 630587 Starter/Generator Belt...........cvvviiiiiiiie e 1
11
12 12064G6 PUSH NUL, 5/LB" ...ttt e e e e e e e e e e s e eeeees 1
13 629763 TENSIONET BOIt ...t 1
14 660001 Accelerator Cable Guide Bracket...........cccooovvveiiiiiiiiieee e 1

Page R-4




STARTER GENERATOR

Notes:

Page R-5 689446 Service Parts Manual



STARTER GENERATOR

Notes:

689446 Service Parts Manual Page R-6




cludes items 12 - 15

0 Bed Latch Assembly in

Page S-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 74126G01 Rear Support Frame (DriVer SId€) ......uviiiveeei it e e 1
2 74126G02 Rear Support Frame (Passenger Side)......ccocvvviiiieieiiiiieeieeeee e 1
3 00426G8 Hex Head Bolt, 3/16" - 16 X 1" Lg, Grade 5 ........ccuuiiiiiiiieiieeaeeee e 2
4 00560G1 Flat Washer, 3/8" ... ..ot e e e e et e 8
5 11098G5 LOCK NUL, 3/8™ = L6 .eeeeiei ittt sttt e e e e snnaee e s 4
6 00427G4 Hex Head Bolt, 3/8" - 16 X 1 1/2" Lg, Grade 5 ........uuuiiiiiiiiiieiiiiiiiiieeeeee 2
7 655936 Cargo DECKDOAI.........cooiiiiee e 1
8 16705G9 Truss Head Phillips Screw (SS), 1/4" - 20 X 1 1/4" Lg..ccvveeeeeiiiieeee i 8
9 14390G4 LOCK NUL, 174" = 20 .ottt ettt 8
10 00666G6 Truss Head Thread Forming Screw (SS), #10 - 12 X 3/4" Lg......cceeeeevevvvveeennns 6
11 72913G01 Bed Latch Assembly (Includes Items 12 - 15)......ccoooiiiiiiiiiiiiiiiieee e 1
12 72912G01 Bed LACH .. 1
13 70681G01 B0 650 TS o 1o SO P 1
14 74509G01 PIVOL BFrACKET ...t 1
15 10387G3 107 ] 11T g = T TP PPPPRRRPPT 1
16 00100G6 Hex Washer Self Tapping Screw, #10 - 16 X 3/4" Lg......cccovvurreeeiiiiiieeeiiiineeen 2
17
18
19 34280G01 Cargo RACK, 30.5" ... e 2
20 34280G02 Cargo RACK, 43" ... e a e 2
21 23052G1 Weather StHPPING ...vuvveiiiiiiiie e e e e e e e e e e e s e e s e nnarennees 1
22 74079G02 Tailgate Retainer BraCket.........coooviiiiiirieees e 2
23 00666G6 Truss Head Thread Forming Screw (SS), #10 - 12 X 3/4" Lg....uvvvveeeeeeiieaneannnn. 4
24 72914G01 Latch Tab Bracket ..........cooiiiiiiiiii e 1
25 685520 Seat SUPPOIrt WEIAMENL ........uiiiiiiiiiiiieee e e e e e e e e e 1
26 70364G01 SPACET PIALE......ceeeeeieieec et a e e —————— 2
27 70113G01 Adjustable RUDDEr BUMPET ........oooiiiiiiiie et 2
28 635862 Cargo DeCK WelAMENT .......coiiiiiiiiiiiiie e 1
29
30 01006G01 Hex Washer Head Thread Forming Screw, 3/8"-16 X 1 1/4" Lg .....cccceeeeeennnnn. 4
31

Page S-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 00440G4 Hex Head Bolt, 5/16" 18 X 1 1/4" Lg .ecicueeieeiiee ettt 2
33 00559G8 Flat Washer, 5/16" ........cooiiiie ettt ettt sae e 2
34 17838G1 NYINEr BUSHING ...eeiiieiieiee e 4
35
36 11098G6 LOCK NUL, 5/16" = 18....teiiiieiiiie ittt ettt ettt ettt e b e 2
37 11027G1 Flanged LOCK NUE, 5/16" = 18 .....ccciiiiieiiieiee et stee et 4

Page S-3




TRUCK BED

Notes:

689446 Service Parts Manual Page S-4







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 626706 Sun Top Kit, White, 140" (Includes temMS 2 - 16).....cccceeeeveiiiiicnriiiiiieeieeeeeeeeenn 1
2 626701 51U 0 I L] o PP 1
3 626704 Rear Strut (Passenger Side) ........c..uuuuiiiiiiiiieaai e 1
4 626705 Rear Strut (DFVEr SIAE) ......coiuuviiieiiiiiiiie sttt 1
5 626703 FIONE STIUL. ..o 1
6 626702 Sun Top Support (Not Hlustrated) ............eeeiiiiiiiieie e, 2
7
8
9 627706 Sun Top Hardware Kit (Includes Items 10 - 16) ......ccccvvvveeveeereeeeeeeiisiiinenns 1
10 75048G04 Spacer, .328 X .75 X 1" L cooeie i 2
11 75048G01 Spacer, .328 X .75 X 1/2" Lg .ooiooeiieieeeeeee et 4
12 01035G02 Hex Head Bolt, 5/16" - 18 X 2 1/2" L .uuvveeeiieieeeeeeiieeeiiiiiieeeeeeea e 12
13 00441G8 Hex Head Bolt, 5/16" - 18 X 2" Lg «uvvvrrrrerrrrrieeeeeeeiesieesinivnnneeereeeeaeeens 2
14 11098G6 LOCK NUL, 5/16" - 18 ...t 10
15 01110G03 Flat Washer, 5/16" ...t 28
16 800943 T-Screw, #10 - 16 x 3/4" Lg (Not lllustrated) ..........cccooeeeiiniiieneennnnnn 8

Page T-2







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 611099 Full Windshield Kit (InCludes IHEM 2) .....ovevveeeeiiii e 1
2 615662 SASN, 268" e e e e 2
3 611100 Split Windshield Kit (Includes Item 4)...........oueiiiiiiiiiiiiieeee e 1
4 615661 SASN, 2 i e aa e e e e e 2
5 19528G2 Rear View Mirror Kit (Includes emMS 6 - 8) ......ccccevvvviiiiiiiiieeeee e 1
6 19496G1 REAN VIBW MIITOF ....eiiiiiiiieiie ettt 1
7 19502G2 SUPPOIt BraCKeL ... ...t 1
8 19527G1 Pan Head Screw (SS), # 8 - 32 X 5/8" Lg ...uvvvvreiiiiiiie e 1

Page T-4




WEATHER PROTECTION

Notes:

Page T-5 689446 Service Parts Manual



WEATHER PROTECTION

Notes:

689446 Service Parts Manual Page T-6




0 Wheel and Tire Assembly, Load Star includes items

(Style of tire may differ from

Page U-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 614437 Wheel and Tire Assembly, Load Star (Includes Items 2 - 4) .......ccccvvveveveeeennn. 1
2 614621 Wheel RIM, 8" X 7 e 1
3 614438 L= 2P PP T TP 1
4 11657G2 VAIVE STEIM ..o 1
5 14723G1 LUQG NUL, L/27 = 20 1ttt ettt s s e e e s nnaeeas 4
6
7 665144 Wheel Cover (Metallic SIVEr)......oooi i 1
8 665149 Wheel Cover (Metallic GOld) ..........oooiiiiiiiiiiiiiiiiie e 1
9 12091G2 S ][0 ] ST - o PSR 1
10 74175G01 DTS A O o TP TP 1

Page U-2



WHEELS AND TIRES

Notes:

Page U-3 689446 Service Parts Manual



WHEELS AND TIRES

Notes:

689446 Service Parts Manual Page U-4




A e e

DO NOT TAMPER WITH OR ATTEMPT TO CHANGE THE ADJUSTMENT OF THE

A WARNING GOVERNOR. GOVERNOR TAMPERING CAN RESULT IN SERIOUS PERSONAL

INJURY AND WILL VOID THE VEHICLE WARRANTY.

Page V-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 619135 Cushman CoOWl DECAL..........coiiiiiiiie e e 1
2 690471 Shuttle- 8 SIde DECAL ......cccoiiiiiiiiiiee e 1
3 618086 Steering Wheel DECAI ...........uviiiiiiiiiieae e 1
4 35968G01 T-Holder CoVer DECAL........ccooiiiiiiiiiii e 1
5 601781 Safety LADE! .....eveieeeeieeice e ——————————— 1
6 74093G01 Engine Warning Label..........oooorieiiieec e 1
7
8 608527 Governor Waring Label ............ooooiiiiii e 1
9 74443G01 ANLi-rOIDACK DECAI ........eeieiieie e 1
10 614121 Operator Warning Instructions Label (For CE Vehicles) ..........ccccocveceieieiennnnnn. 1
11
12
13
14 28203G01 Battery Warning Decal (For CE Vehicles) ..o, 1

Page V-2




0 a
/ 09 Console
20 Insert Plate

Page V-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 648855 Console, Lights, FUEI DECAI ........ccuviiieieeii it a e 1
2 610631 (O 1= 1Y == To [N 5 1= o | SRR 1
3 601783 CE Symbol Decal (FOr CE VEhICIES) ... 1
4 685698 MADE IN USA DECAL.....uueiiiiiieei ettt e e e 1
5 608822 Governor Decal (FOr CE VENICIES)......c.coiveieciiiiiiieeeeeeee e 1
6 74095G01 Bed Warning Label...........ooooriee e 1
7 74099G01 Bed Latch Warning Label...........ooo e 1
8 73317G01 Direction Selector DECAL..........ccoiiiiiiiiieiiiie s 1

Page V-4




DECALS AND LABELS

Notes:

Page V-5 689446 Service Parts Manual



DECALS AND LABELS

Notes:

689446 Service Parts Manual Page V-6




CUSHMAN’

LET'S WORK:®

Textron Specialized Vehicles, Inc.,
1451 Marvin Griffin Road
Augusta, Georgia 30906 - 3852 USA

CONTACT INFORMATION

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-438-3946, FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Owner’s Guides and Repair Manuals
are available from a local Distributor, an authorized Branch,
Parts & Accessories Department or at www.cushman.txtsv.com

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

Textron Specialized Vehicles
Technical Publications Department



	Shuttle 8
	Service Parts Manual
	ISSUED 03-2019
	689446 - A
	SERVICE PARTS MANUAL
	GASOLINE EFI POWERED UTILITY VEHICLE
	SHUTTLE 8


	BATTERY PROLONGED STORAGE
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS


	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL
	1 662834 Accelerator Pedal Box Assembly (Includes Items 2 - 31) 1
	2 74432G01 Pedal Pivot Pin 1
	3 17838G1 Nyliner Bushing 3
	4 12064G6 Push Nut 1
	5 10386G3 Clevis Pin, 5/16" x 13/16" 1
	6
	7 10387G3 Cotter Pin, 3/32" x 3/4" 1
	8 01051G01 Pan Head Phillips Screw, #8 - 16 x 1/2" Lg 4
	9 25853G03 Pedal Box and Cover 1
	10 00684G6 Truss Head Phillips Screw, #8 - 16 x 1/2" Lg 2
	11 652241G03 Accelerator Pedal Bracket 1
	12
	13 01050G02 Pan Head Torx Screw, #4 - 20 x 5/8" Lg 2
	14 658940 Pedal Box Harness 1
	15 626829 Accelerator Cable 1
	16 10385G4 Clevis Yoke 1
	17 00532G4 Hex Nut, 5/16" - 24 2
	18 72072G01 Accelerator Rod 1
	19 17677G2 Spring Retainer 1
	20 15126G1 Lock Nut, 5/16" - 24 1
	21 73046G01 Compression Spring 1
	22 17979G1 Accelerator Rod Bushing 1
	23 17677G1 Spring Retainer 1
	24 72716G01 Cam (Micro Switch) 1
	25 00487G3 Socket Head Screw, 1/4" - 20 x 3/8" Lg 1
	26 25799G03 Accelerator Pedal Assembly (Includes Items 27 - 30) 1
	27 27844G01 Accelerator Pedal Pad Kit (Includes Items 28, 29) 1
	28 27512G01 Pedal Pad 1
	29 15766G1 Oval Rivet, 3/8” x 15/32” Lg 6
	30 * Accelerator Pedal 1
	31 654645 Grommet (Rubber) 1
	32 70135G01 Pedal Pivot Cover 1
	33 00715G2 Hex Washer Head Screw, 5/16” - 18 x 3/4” Lg 2
	34
	35 00438G8 Hex Head Bolt, 5/16" - 18 x 1" Lg, Grade 5 2
	36 00891G3 Lock Nut, 5/16" - 18 2
	37 17618G1 Nylon Clamp, 8" Lg (Not Illustrated) 3
	1 606005 Governor Bracket (Lower) 1
	2 606284 Governor Link Rod 1
	3 660005 Governor Rod Guard 1
	4
	5 606083 Governor Bracket (Upper) 1
	6 632936 Governor Cable / Direction Selector Bracket 1
	7
	8 606283 Governor Lever Bushing 1
	9 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8 1
	10 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 2
	11
	12 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 1
	13 73876G01 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8 1
	14 601476 Lock Nut, M6 - 1 1
	15
	16 450452 Flanged Hex Nut, M6 - 1 1
	1 658941 Air Filter Assembly (Includes Items 2 - 6) 1
	2 659139 Air Cleaner Assembly 1
	3 658957 Air Cleaner Cover 1
	4 72604G01 Air Cleaner Clip 2
	5 28463G01 Air Filter 1
	6 28462G01 Dust Ejector Valve 1
	7 659142 Air Cleaner Mounting Bracket 1
	8 601910 Air Filter Tube 1
	9
	10 11391G5 Hose Clamp, .81" 1
	11 11391G7 Hose Clamp, 1.56" 1
	12
	13 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8 2
	14 00414G7 Hex Head Bolt, 1/4" - 20 x 7/8" Lg, Grade 5 2
	15 14390G4 Lock Nut, 1/4" - 20 2
	1 613036G0XX Cowl (See COLOR CODES in HOW TO USE Section) 1
	2
	3 16816G2 Ratchet Fastener, 1/4” x .887” Lg 4
	4 71055G01 Rivet (Aluminum), 3/16” x .985” Lg 10
	5 71115G01 Trim (Vinyl) 1
	6
	7
	8
	9
	10
	11
	12 71055G01 Rivet (Aluminum), 3/16” x .985” Lg 7
	13
	14
	15 617643 Cowl Grill Cover 1
	16 71597G01 Self Threading Nut, 5mm x 10mm x 15mm 2
	17
	18 613273 Front Fascia 1
	19
	20 654276 Front Fascia Mounting Brace 1
	21 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 x .70" Lg 1
	22 00414G6 Hex Head Bolt, 1/4" - 20 x 1/2" Lg, Grade 5 1
	23 14390G4 Lock Nut, 1/4" - 20 1
	24 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 x .70" Lg 2
	25 16469G1 Fender Washer 2
	26 654275 Front Fascia Mounting Bracket 1
	27 15058G1 Rivet (Aluminum), 3/16" x .450" Lg 2
	28
	29
	30 614378 Fender Flare (Driver Side) 1
	31 613274 Fender Flare (Passenger Side) 1
	32 71055G01 Rivet (Aluminum), 3/16” x 1.118” Lg 3
	33
	34
	35 641260 Upper Floor Panel 1
	36 14601G11 Rivet (Aluminum), 3/16" x .575" Lg 9
	37
	38
	39 70452G01 Lower Floor Panel 1
	40 14601G11 Rivet (Aluminum), 3/16" x .575" Lg 6
	41
	42
	43 70452G01 Access Cover 1
	44 14601G11 Rivet (Aluminum), 3/16" x .575" Lg 2
	45
	46 71151G01 Instrument Panel Assembly (Includes Items 47 - 51) 1
	47 71153G01 Deflector (Passenger Side) 1
	48 71154G01 Deflector (Driver Side) 1
	49 00614G3 Pan Head Phillips Screw, #8 - 15 x 3/8" Lg 4
	50 71158G01 Instrument Panel Insert (Four Cup) 1
	51 71152G01 Instrument Panel 1
	1 659143 Seat Frame 1
	2 00715G2 Hex Washer Head Screw, 5/16" - 18 x .875 " Lg 2
	3
	4
	5
	6
	7
	8
	9 10570G10 Domed Rivet (SS), 5/32" x 9/16" Lg 10
	10 14601G11 Rivet (Aluminum), 3/16" x 9/16" Lg 5
	11 626493 Mid Floor Panel 1
	12 648840 Rear Floor Panel 1
	13 652190 Floormat 1
	14 640750 Rocker Panel (Driver Side) 1
	15 640749 Rocker Panel (Passenger Side) 1
	16
	17 634161 Flanged Button Head Torx Bolt (SS), M6 - 1 x 30mm Lg 3
	18 15058G6 Rivet (Aluminum), 3/16" x .95" Lg 1
	19 00789G2 Truss Head Phillips Screw (SS), #10 - 24 x 1 - 1/4" Lg 1
	20 14390G10 Lock Nut, #10 - 24 1
	21 00660G5 Flat Washer, #10 1
	22 23726G4 Spacer, 5/16" 3
	23 23726G4 Spacer, 5/16" 1
	24 601476 Lock Nut, M6 - 1 3
	1 617620 Brushguard 1
	2
	3
	4 00440G6 Hex Head Bolt, 5/16” - 18 x 2 3/4" Lg, Grade 5 2
	5 00565G8 Lock Washer, 5/16” 2
	6 00559G8 Flat Washer, 5/16” 2
	7 75048G02 Spacer, 1.31” Lg 2
	8
	9
	10 00440G2 Hex Head Bolt, 5/16” - 18 x 2 1/4" Lg, Grade 5 2
	11 00565G8 Lock Washer, 5/16” 2
	12 00559G8 Flat Washer, 5/16” 2
	13 75048G04 Spacer, 1" Lg 2
	14
	15
	16 71451G02 Rear Bumper 1
	17 71102G01 Hex Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5 4
	18 00571G2 Flat Washer, 5/16” 2
	19 71455G01 Bumper Plug 4
	20 71554G01 J-Type Nut Retainer, 1/4” - 20 2
	21
	22 633917 Rivet (Plastic) 2
	1 625272G1XX Rear Body with Taillights (See HOW TO USE Section for COLOR CODES) 1
	2 10570G10 Rivet (SS), 5/32" x .55" Lg 5
	3 666066 Cover Plate 1
	4 71316G01 Hole Plug 1
	5 10570G12 Rivet (Aluminum), .257" x .556" Lg 2
	6 71320G01 Access Panel 1
	7 01107G01 Pan Head Torx Screw (SS), #8 x .63" Lg 5
	8 16816G2 Ratchet Rivet, .25" x .887" 2
	9 71609G01 Seat Hinge Plate 1
	10 10570G11 Rivet (SS), 5/32" x .70" Lg 2
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21 635054G02 Fender Liner (Passenger Side) 1
	22 635054G01 Fender Liner (Driver Side) 1
	23 16816G2 Ratchet Fastener, 1/4” x .887" Lg 4
	24 70244G05 Splash Pan 1
	25 00715G2 Hex Washer Head Screw, 5/16" - 18 x .8o" Lg 4
	1 75109G03 Ash Tray Kit (Includes Items 2 - 5) 1
	2 27731G01 Ash Tray 1
	3 27736G01 Gasket 1
	4 75108G02 Bracket 1
	5 00106G6 Pan Head Phillips Screw, #12 - 14 x 3/4" Lg 4
	6 632412 Ash Tray, Seat Pod Kit (Includes Items 7 - 12) 1
	7 27731G01 Ash Tray 1
	8 27736G01 Gasket 1
	9 631079 Bracket 1
	10 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg 4
	11 601476 Flanged Lock Nut, M6 4
	12 16469G1 Fender Washer, 9/32" I.D x 1 1/4" O.D 4
	1 610639 Brake Pedal Assembly (Includes Items 2 - 4) 1
	2 75605G01 Brake Pedal 1
	3 70257G01 Brake Pedal Pad 1
	4 16409G1 Oval Head Rivet, 3/8" x 15/32" 6
	5
	6 70581G01 Acetal Bushing 2
	7 70676G01 Torsion Spring 1
	8 70582G01 Shoulder Bolt, 3/8" - 16 x 3.406" Lg 1
	9 00643G1 Flat Washer, 3/8" 1
	10 11098G5 Lock Nut, 3/8" - 16 1
	11
	12 70113G01 Adjustable Rubber Bumper 1
	13 11027G1 Lock Nut, 5/16" - 18 1
	14 12416G2 Nylon Wedge Lock Clamp (Not Illustrated) 2
	15 10386G3 Clevis Pin, 5/16" Dia x 13/16" 2
	16 10387G3 Cotter Pin, 15/16" x 3/4" 2
	17 30295G8 Linkage Rod 1
	18 600479 Pressure Sealing Washer 1
	19 70415G01 Bell-crank 1
	20 70581G01 Acetal Bushing 2
	21 70410G01 Pivot Shaft 1
	22 01111G01 Retaining Ring 2
	23 600401G01 Adapter 1
	24 14443G3 Clevis Pin, 5/16" Dia x 1" 1
	25 10387G3 Cotter Pin, 15/16" x 3/4" 1
	26 73793G01 Tandem Master Cylinder 1
	27 620274 Stop Light Switch 1
	28 00439G1 Hex Head Bolt, 5/16" - 18 x 1 1/8" Lg, Grade 5 2
	29 800697 Flanged Lock Nut, 5/16" - 18 2
	30 626513 Push Rod Assembly 1
	31 626514 Rear Brake Line 1
	1 632771 Front Brake Line 1
	2 01038G01 Hex Washer Head Swageform Screw with Dog Point, 1/4" - 20 x .7" Lg 1
	3 74875G01 Wire Retainer 2
	4 613293 Crush Washer, M10 4
	5 616459 Banjo Bolt, M10 - 1 x 20mm Lg 2
	6 00426G6 Hex Head Bolt, 3/8" - 16 x 3/4" Lg, Grade 5 4
	7 00566G1 Lock Washer, 3/8" 4
	8 633918G01 Caliper Assembly (Passenger Side) (Includes Item 10) 1
	9 633918G02 Caliper Assembly (Driver Side) (Includes Item 10) 1
	10 668990 Brake Pad (Set of 2) 1
	1 620855 Brake Line Assembly (Includes Items 2 - 4) 1
	2 620857 Long Brake Line 1
	3 620856 Short Brake Line 1
	4 820008 Tee Fitting 1
	5
	6 34989G01 Flexible Hydraulic Hose Assembly 1
	7 809137 Brake Tube Clip 1
	8 75683G01 Banjo Bolt, 3/8" - 16 x .88 Lg 2
	9 75684G01 Copper Gasket 4
	10
	11
	12 75813G01 Brake Line Clamp 1
	13 17618G1 Nylon Clamp, 8" Lg (Not Illustrated) 10
	14 652249 Brake Cable Bracket (Driver Side) 1
	15 652248 Brake Cable Bracket (Passenger Side) 1
	16 631224 Socket Head Screw, 5/16" - 24 x 1" Lg 8
	17 15126G1 Lock Nut, 5/16" - 24 8
	18 75685G01 Brake Assembly (Driver Side) (Includes Items 20, 21, 23 - 31) 1
	19 75685G02 Brake Assembly (Passenger Side) (Includes Items 20, 22 - 31) 1
	20 75830G01 Brake Shoe 2
	21 75829G01 Park Brake Wheel Lever (Driver Side) 1
	22 75829G02 Park Brake Wheel Lever (Passenger Side) 1
	23 75828G01 Wheel Cylinder 1
	24 * Wheel Cylinder Bolt 2
	25 * Upper Return Spring 1
	26 * Lower Return Spring 1
	27 * Cup and Spring 2
	28 * Adjuster 2
	29 * Flat Washer 2
	30 * Hex Head Bolt, 1/4" - 28 x 1/2" Lg 2
	31 * Dust Cover 1
	32 21809G1 Inner Brake Drum Washer, 1.31" O.D. x 1" I.D. x .031" 2
	33 21807G2 Brake Drum Assembly 2
	34 606945 Brake Drum Washer 2
	35 613172 Castle Nut, 3/4" - 16 2
	36 10387G1 Cotter Pin, 1/8" x 1.50" 2
	1 639883 Park Brake Lever Assembly (Includes Items 2 - 18) 1
	2 626518 Park Brake Assembly (Includes Items 3 - 17) 1
	3 * Brake Lever Assembly 1
	4 * Pivot Fastener 1
	5 * Pivot Nut 2
	6 * Connecting Link 2
	7 * Clevis Pin 2
	8 * Hair Pin or Cotter Pin 3
	9 * Clevis Pin 1
	10 * Flat Washer 1
	11 * Phillips Head Screw 2
	12 * Side Plate 2
	13 * Magnet Assembly 1
	14 * Spacer 2
	15 * Clamp 2
	16 * Spacer 1
	17 * Magnetic Switch Assembly 1
	18 17064G1 Push On Terminal (Female) 2
	19
	20 626820 Brake Cable Assembly (Driver Side) 1
	21 626517 Brake Cable Assembly (Passenger Side) 1
	22 616672 Hex Head Bolt, M8 - 1.25 x 60mm Lg 3
	23 616673 Lock Nut, M8 x 1.25 3
	24 616446 Mounting Bracket 1
	25 00414G7 Hex Head Bolt, 1/4" - 20 x 1/2" Lg, Grade 5 4
	26 00559G7 Flat Washer, 1/4" 4
	27 14390G4 Lock Nut, 1/4" - 20 4
	28 14443G3 Clevis Pin, 1.0" x 2.406" 2
	29 10387G3 Cotter Pin, .094" x .75" 2
	30 627940 Parking Brake Boot 1
	31 17618G1 Nylon Clamp, 8" Lg (Not Illustrated) 8
	1 672688 Primary Team Clutch (Includes Items 2 - 11) 1
	2 619333 Primary Starter Pulley, 195 1
	3 * Stationary Assembly 1
	4 * Moveable Primary Assembly 1
	5 624112 Shift Roller Assembly 6
	6 619337 Shim, 39.5mm x 31.75mm 1
	7 644303 Primary Spider Assembly 1
	8 * Primary Dust Cover Assembly 1
	9 644305 Torque Primary Button 6
	10 619332 Hex Washer Head Bolt, 1/4" - 20 x 3/4" Lg 7
	11 644306 Torque Primary Plug 6
	12 623949 Secondary Team Clutch (Includes Items 13 - 19) 1
	13 * Secondary Stationary, 9.5 1
	14 * Moveable Secondary, 9.5 1
	15 619327 Inner Retainer Spring 1
	16 624111 Compression Spring 1
	17 619329 Outer Spring Retainer 1
	18 652515 External Retainer Ring 1
	19 619331 Thrust Washer, 1 53" x 1 83" x 1" 1
	20
	21 606239 Conical Washer, M12 2
	22 00566G3 Lock Washer (Spring Type), 3/8" 2
	23 606245 Hex Head Bolt, M12 - 1.25 x 160mm Lg, Grade 8.8 1
	24 606243 Hex Head Bolt, M12 - 1.25 x 120mm Lg, Grade 8.8 1
	25 606230 Clutch Washer, 27.5 Dia. O.D. x 13.06 Dia. I.D. 1
	26 618630 Drive Belt 1
	1 605999 Direction Selector Assembly (Includes Items 3 - 21) 1
	2
	3 603627 Direction Selector Bracket 1
	4
	5
	6 606266 Direction Selector Shaft 1
	7 603700 Direction Selector Cam 1
	8 14390G1 Lock Nut, 3/8" - 24 1
	9 25664G2 Bushing, 1/2" x .75" 1
	10 72724G01 Neutral Lock Pin 1
	11 72733G01 Compression Spring, 3/8" x 5/8" 1
	12 72729G01 Neutral Lock Bracket 1
	13 00734G2 Lock Nut, 1/4" - 28 1
	14 28574G01 Extension Spring 1
	15 72732G01 Ball Stud, 1/4" 1
	16 00734G5 Lock Nut, #10 - 32 1
	17 72736G01 Micro Switch 1
	18 01062G01 Round Head Slotted Screw, #4 - 40 x 1" Lg 2
	19 00559G1 Lock Washer, 5/8" 2
	20 00565G1 Lock Washer, 3/4" 2
	21 00526G2 Hex Nut, #4 - 40 2
	22
	23
	24 25727G01 Cup Washer, 1/4" 4
	25 72735G01 Compression Spring 2
	26 00734G5 Lock Nut, #10 - 32 1
	27 70227G01 Socket Head Screw, 1/4" - 20 x 7/8" Lg, Grade 8 2
	28 11027G2 Flanged Lock Nut, 1/4" - 20 2
	29 71205G01 Direction Selector Handle 1
	30 01037G02 Pan Head Torx Screw, #10 - 32 x 1/2" Lg 1
	31 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8 1
	32 450452 Hex Nut, M6 - 1 1
	33 608832 Pivot Bracket 1
	34 22754G4 Flip Lok Bushing, .25" 1
	35 71055G01 Rivet, 3/16" x .38" 3
	36 605869 Direction Selector Mounting Bracket 1
	37 627511 Direction Selector Cable Assembly 1
	1 607053 #6 GA Wire (Black 6", F1 - A2) 1
	2 25682G01 Terminal Cover 3
	3 614221 Flat Washer, 3/8" 2
	4 639553 Battery, 12V 1
	5 00439G1 Hex Head Bolt, 5/16" - 18 x 1 1/8" Lg, Grade 5 1
	6 651336 Side Terminal Battery Bolt 2
	7 663593 Relay, 12V (Not Illustrated) 1
	8 636455G13 Fuse, 15Amp (Not Illustrated) 1
	9 636455G12 Fuse, 10Amp (Not Illustrated) 1
	10 72101G02 Battery Hold Down 1
	11 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 1
	12 00565G8 Lock Washer, 5/16" 1
	13 00571G2 Flat Washer (SS), 5/16" 1
	14 652441G03 Battery Tray 1
	15 75048G01 Spacer, .328" x .75" x .5" 1
	16 645191 Battery/Engine Ground Cable 1
	17
	18 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 2
	19 11027G1 Flanged Lock Nut, 5/16" - 18 2
	20 26676G01 Flanged Hex Head Bolt, M6 - 1 x 23mm Lg 1
	21 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 1
	22 00715G2 Hex Washer Head Screw, 5/16" - 18 x .875" Lg 4
	23 607103 #6 GA Wire, 42" Lg 1
	24 662830 Main Harness 1
	25 11098G6 Lock Nut, 5/16" - 18 1
	26 73049G01 Direction Selector Cover 1
	27 16469G1 Fender Washer, 1/4" 1
	28 00114G6 Hex Washer Head Slotted Tapping Screw, 1/4" - 14 x 3/4" LG 1
	29 640359 Side Terminal Adaptor (Positive) 1
	30 640360 Side Terminal Adaptor (Negative) 1
	31 17618G1 Nylon Clamp, 8" Lg (Not Illustrated) 12
	1 660446 Electrical Plate Assembly (Includes Items 2 - 11) 1
	2 73057G02 Bracket 1
	3 27739G01 Voltage Regulator 1
	4 663716 Solenoid 1
	5 303459 Hex Head Bolt, 1/4" - 20 x 1 1/2" Lg, Grade 5 1
	6 00661G8 Hex Head Bolt (SS), 1/4" - 20 x 1" Lg 1
	7 11027G2 Flanged Lock Nut, 1/4" - 20 2
	8 658683 Electrical Plate Harness 1
	9 73446G01 Faston Tab, 90º 2
	10 645190 #6 GA Wire Assembly 1
	11 25978G56 #18 GA Wire Assembly (Black) 1
	12 00567G7 Lock Washer (External Tooth Type) 1
	13 00532G1 Hex Nut, 1/4" - 20 1
	14
	15 27068G01 Horn Switch Boot 1
	16
	17 32860G01 Horn 1
	18 608397 Horn Plate 1
	19 17318G1 Horn Switch 1
	20 73446G01 Faston Tab 1
	21
	22 15058G6 Rivet, (Aluminum), 3/16" x .937" Lg 2
	23 676066G01 Fuse Block (Includes Item 24) 1
	24 636455G23 Fuse, 15A 3
	1 644876 Headlight Assembly (Passenger Side) 1
	2 644877 Headlight Assembly (Driver Side) 1
	3
	4 71781G02 Vinyl Tape 1
	5 71597G01 Self Threading Nut, 5mm x 10mm x 15mm 4
	6
	7 659008 LED Headlight Assembly (Passenger Side) (Includes Item 9) 1
	8 659009 LED Headlight Assembly (Driver Side) (Includes Item 9) 1
	9 651411G03 LED Headlight 1
	10 619100 Headlight Bulb 1
	11 654465 Jumper Harness, Led Headlight 1
	12 619102 Turn Signal Assembly Bulb 1
	13
	14 20965G3 Steering Column Cover 1
	15 611810 Turn Signal Switch Assembly 1
	16 666151 Accessory Harness 1
	17
	18 626520 Park Brake/Buzzer Harness 1
	1 625251 Taillight Bezel (Driver Side) 1
	2 625252 Taillight Bezel (Passenger Side) 1
	3 71364G02 J-Type Nut, #8 4
	4 00513G4 Pan Head Phillips Screw, #8 - 18 x 3/4" Lg 2
	5 22288G1 Taillight Assembly 1
	6 71425G01 Flat Head Phillips Tapping Screw, #8 - 18 x 3/4" Lg 4
	7 14601G11 Rivet (Aluminum), 3/16" x 9/16" 2
	8
	9 73290G03 Buzzer 1
	10 01041G01 Rivet, 5/32" 2
	11
	12 73290G01 Intermittent Buzzer 1
	13 01041G01 Bulbex Rivet, 5/32" 2
	1 33639G01 Ignition Switch (with Light) 1
	2 33639G02 Ignition Switch (with Light, Group Key) 1
	3 33639G03 Ignition Switch (with Light, Individual) 1
	4 33623G02 Drive Rivet, 3/16" x 3/8" Lg 2
	5
	6 00568G6 Lock Washer (External Tooth Type), 3/4" 1
	7 17137G1 Face Nut, 3/4" - 20 1
	8
	9 656282G06 Gauge Plate (Fuel Gauge with Lights) (Includes Items 10, 11) 1
	10 73030G14 Console Insert Plate 1
	11 648247 Fuel Level Gauge 1
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22 659101 Malfunction Indicator Light 1
	23 659085 Fuse Bracket (For Vehicles without Hour Meter) 1
	24 662631 Fuse Bracket (For Vehicles with Hour Meter) 1
	25 664689 Hour Meter Harness 1
	26 617074 Hour Meter 1
	27 17618G1 Nylon Clamp, 8" Lg 2
	28 71055G01 Rivet, 3/16" Dia. 1
	29 70227G01 Socket Head Screw, 1/4" - 20 x 7/8" Lg, Grade 8 2
	30 11027G2 Flanged Lock Nut, 1/4" - 20 2
	1 658237 EFI Engine, 13.5 HP (Includes Items 2 - 5) 1
	2 603562 O-Ring, 16mm 1
	3 607454 Oil Filter 1
	4 607462 Spark Plug 1
	5 603557 Oil Drain Plug 1
	6
	7 674854 Muffler 1
	8 657450 Exhaust Manifold 1
	9 606272 Lock Washer, 8mm 4
	10 606267 Hex Jam Nut, M8 - 1.25 4
	11 606279 Flanged Hex Nut, M10 - 1.25 1
	12 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 3
	13 602330 Flanged Hex Head Bolt, M8 - 1.25 x 30mm Lg, Grade 8.8 2
	14 603599 Exhaust Gasket 2
	15 657449 Oxygen Sensor 1
	16
	17 606390 Oil Dip Stick 1
	1 630776 Engine Pan 1
	2 606259 Flanged Hex Head Bolt, M10 - 1.25 x 45mm Lg, Grade 8.8 4
	3
	4 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 4
	5 603823 Flat Washer, M10 4
	6 606279 Flanged Hex Nut, M10 - 1.25 4
	7
	8 662794 Front Mount Bracket Assembly (Includes Items 9 - 13) 1
	9 625345 Front Mount Bracket 1
	10 605757 Rubber Bumper 2
	11 00974G01 Hex Nut, M10 - 1.5 2
	12 608654 Lock Washer, 10mm 2
	13 692754 Tube Clamp (Wide), 1" 1
	14 72016G01 Tube Spacer 2
	15 11098G5 Lock Nut, 3/8" - 16 2
	16 01109G01 Lock Nut, 5/16" - 18 2
	17 00643G1 Flat Washer, 3/8" 2
	18 00559G8 Flat Washer, 5/16" 2
	19 00438G7 Hex Head Bolt, 5/16" - 18 x 7/8" Lg, Grade 5 2
	20 00428G8 Hex Head Bolt, 3/8" - 16 x 2.75" Lg 2
	21 652247 Cross-member Brace 1
	1 602327 Front Axle 1
	2 602288 Spindle and Hub Assembly (Passenger Side) (Includes Items 3 - 12) 1
	3 602158 Spindle (Passenger Side) 1
	4 00798G8 Cotter Pin, 5/32" x 1 3/4" 1
	5 74864G01 Drive Flange Stud, 1 1/2" 4
	6 632925 Flanged Bushing 1
	7 632926 Sleeve Bushing 1
	8 25146G1 Grease Seal 1
	9 11750G2 Roller Bearing 2
	10 51141G1 Bearing Race 2
	11 630672 Disc Brake Hub 1
	12 12093G1 Slotted Nut, 17/32" 1
	13 602281 Spindle and Hub Assembly (Driver Side) (Includes Items 14 - 23) 1
	14 602176 Spindle (Driver Side) 1
	15 00798G8 Cotter Pin, 5/32" x 1 3/4" 1
	16 74864G01 Drive Flange Stud, 1 1/2" 4
	17 632925 Flanged Bushing 1
	18 632926 Sleeve Bushing 1
	19 25146G1 Grease Seal 1
	20 11750G2 Roller Bearing 2
	21 51141G1 Bearing Race 2
	22 630672 Disc Brake Hub 1
	23 12093G1 Slotted Nut, 17/32" 1
	24 00734G1 Lock Nut, 7/16" - 14 11
	25 00463G11 Hex Head Bolt, 7/16" - 14 x 1 1/2" Lg, Grade 5 11
	26 00407G6 Hex Head Bolt, 1/2" - 13 x 6" Lg, Grade 5 1
	27 00560G3 Flat Washer, 1/2" 2
	28 70745G01 King Pin Tube 1
	29 70754G01 Thrust Washer (SS), 1" 1
	30 14390G6 Lock Nut, 1/2" - 13 1
	31 76419G01 Shock Absorber 1
	32 652258 Spring Plate 1
	33 70664G03 Leaf Spring 1
	34 10435G1 Shock Absorber Washer, .406" I.D. x 1.25" O.D. 4
	35 10194G1 Rubber Bushing 4
	36 00532G6 Hex Nut, 1/4" - 20 2
	37 74731G01 Spring Plate (Driver Side) 1
	38 74731G02 Spring Plate (Passenger Side) 1
	39 10044G01 Vinyl Cap 2
	1 74730G01 Link Rod Assembly (Includes Items 2 - 6) 2
	2 74734G02 Tie Rod End (Right Hand Threads) 1
	3 01083G01 Jam Nut, M10 - 1 1/4" (Right Hand Threads) 1
	4 618531 Link Rod 1
	5 01083G02 Jam Nut, M10 - 1 1/4" (Left Hand Threads) 1
	6 74734G01 Tie Rod End (Left Hand Threads) 1
	7 70667G02 Spacer, 1.21" 2
	8 70667G04 Steering Housing Spacer 1
	9 00532G7 Hex Nut, 1/4" - 20 1
	10 00560G2 Flat Washer, 3/8" 7
	11 00734G1 Lock Nut, 7/16" - 14 3
	12
	13 00464G8 Hex Head Bolt, 7/16" - 14 x 2 3/4" Lg, Grade 5 2
	14 00734G1 Lock Nut, 7/16" - 14 2
	15 70876G02 Tie Rod Assembly (Includes Items 16 - 20) 1
	16 70897G02 Threaded Rod (24" Lg) 1
	17 70902G01 Tie Rod End (Left Hand Threads) 1
	18 01069G01 Jam Nut, M12 x 1.25 - 05 (Left Hand Threads) 1
	19 70902G02 Tie Rod End (Right Hand Threads) 1
	20 01069G02 Jam Nut, M12 x 1.25 - 05 (Right Hand Threads) 1
	21 70758G05 Steering Column Assembly (Includes Items 22 - 32) 1
	22 70607G01 Steering Shaft 1
	23 70580G01 Intermediate Shaft 1
	24 70888G01 Retaining Ring, External 1
	25 70751G01 Retaining Ring, Internal 1
	26 15112G1 Ball Bearing 1
	27 28569G01 Bushing 1
	28 01055G01 Hex Head Bolt, M8 - 1.25" x 30mm Lg, Grade 5 1
	29 00565G8 Spring Lock Washer 1
	30 01022G01 Hex Washed Head Screw, #6 - 20 x 5/16" Lg 1
	31 70887G01 Wave Washer (SS) 1
	32 70610G03 Steering Column Assembly 1
	33 602980 Steering Wheel (Premium) 1
	34 71147G01 Steering Wheel Cover 1
	35 00879G1 Flat Washer, 3/8" 4
	36 14390G2 Lock Nut, 5/8" - 18 1
	37 01055G01 Hex Head Bolt, M8 - 1 1/4" x 30mm Lg, Grade 5 1
	38 00565G8 Lock Washer, 5/16" 1
	39 01006G01 Hex Head Bolt, 3/8" - 16 x 1 1/4" Lg 4
	40 10387G2 Cotter Pin .094" x 1" 1
	41 606279 Flanged Hex Nut, M10 - 1.25..................................................................... 4
	42 01068G01 Hex Head Bolt, 7/16" - 14 x 3 1/2" Lg, Grade 5 1
	1 70964G01 Rack and Pinion Unit (Includes Items 2 - 23) 1
	2 70965G01 Steering Rack Cover and Bearing 1
	3
	4 * Jam Nut, 1/2" - 20 1
	5 70750G01 Retaining Ring (External) 1
	6 15112G1 Ball Bearing 1
	7 70603G01 Pinion 1
	8 70751G01 Retaining Ring (Internal) 1
	9 70638G01 Seal (Pinion) 1
	10 70604G01 Steering Rack 1
	11 * Set Screw, #10 - 32 x .25" Lg 1
	12 70590G01 Rack Loader 1
	13 70666G01 Compression Spring 1
	14 70645G01 Gasket (Rack Loader Cover) 1
	15 652259 Cover (Rack Loader) 1
	16 71102G01 Hex Washer Head Bolt, 1/4" - 20 x 11/16" Lg, Grade 5 2
	17 10389G3 Grease Fitting (Straight) 1
	18 70694G01 Rod End (Inner) 1
	19 70961G01 Rack Boot 1
	20 12416G2 Nylon Clamp, 11.8" Lg 1
	21 11391G8 Hose Clamp, 1.81" 1
	22
	23 70695G01 Tie Rod End (Outer) (Includes Items 24 - 25) 1
	24 50641G1 Grommet 1
	25 * Hex Slotted Nut, 7/16" - 20 1
	26 10387G2 Cotter Pin, 3/32" X 1" 1
	1 646825 Fuel Tank Assembly (with Sender Unit) (Includes Items 2 - 8) 1
	2 646306 Fuel Tank 1
	3 646837 Fuel Pump Lid 1
	4 646838 Seal 1
	5 647810 Grommet 1
	6 647809 Rollover Valve 1
	7 670898 Fuel Cap 1
	8 646353 Fuel Pump with Sender Assembly 1
	9 32372G6 Vinyl Trim, 6.25" Lg 1
	10 666167 Fuel Hose Assembly 1
	11
	12 664747 Tube Clamp, .5" 2
	13 602409 Barrel Clip, M6 - 1 (Not Illustrated) 2
	14 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 2
	15 70483G01 Spacer, 5/16" - 18 1
	16 00438G8 Hex Head Bolt, 5/16" - 18 x 1" Lg, Grade 5 1
	17 11098G6 Lock Nut, 5/16" - 18 3
	18 00559G8 Flat Washer, 5/16" 4
	19 10570G11 Rivet, 3/16" Dia x .70" 2
	20 606310 Carbon Canister Mounting Bracket 1
	21 662807 Carbon Canister Assembly (Includes Items 22 - 26) 1
	22 606071 Carbon Canister 1
	23 18292G1 Tube Clamp, 1/2" O.D 2
	24 606963 Tube Clamp, 3/16" I.D 2
	25 27184G14 Fuel System Tube, 13" Lg 1
	26 662608 Hose, 3/16" I.D. x 37" Lg 1
	1 670468 Rear Axle, 11.47:1 (Includes Items 2 - 62) 1
	2 639844 Shift Shaft Complete 1
	3 639859 Axle Case L Complete (Includes Items 4 - 13, 24) 1
	4 665887 Governor Gear 1
	5 639689 Governor Sleeve 1
	6 607904 Flat Washer 1
	7
	8 639698 Governor Gear Shaft 1
	9 639707 Governor Shaft 1
	10 639736 Flat Washer, 6mm 2
	11 607911 Oil Seal, 6 x 10 x 2.5mm 1
	12 607913 Retaining Ring, E5 1
	13 639738 Oil Seal, 24 x 40 x 9mm 2
	14 26818G01 Steel Ball 1
	15 26819G01 Spring 1
	16 26831G01 Gasket,10 1
	17 26820G01 Flanged Hex Head Bolt, M10 - 1.25 x 12mm Lg 1
	18 639865 Axle Case R Complete (Includes Items 13, 19 - 23) 1
	19 639746 Select Shaft 1
	20 607915 Oil Seal, 13 x 22 x 5mm 1
	21 607916 Snap Ring, 13mm 1
	22 607917 Spacer, 13 x 1mm 1
	23 640093 Oil Seal, 28 x 47 x 9mm 1
	24 607919 Air Breather 1
	25 639747 Oil Drain Plug 2
	26 639748 Gasket, 14mm 2
	27 26785G01 Ball Bearing (6204) 2
	28 665888 Governor Gear,34 1
	29 607920 Pin, 6 X 12L 1
	30 639750 Input Shaft 1
	31 607922 Ball Bearing (62/28) 1
	32 639868 Ball Bearing (TMB202) 2
	33 639755 Counter Shaft 1
	34 640744 Ball Bearing (6006) 1
	35 639758 Gear, 34 1
	36 639869 Knock Pipe 2
	37 639760 Ball Bearing (6304) 2
	38 639768 Flanged Hex Head Bolt, M8 - 1.25 x 40mm Lg 1
	39 639769 Gear, 17 1
	40 28689G01 Collar, 24 x 7.5mm 1
	41 639771 Gear, 52 1
	42 670697 Center Shaft 1
	43 639774 Clutch Pin 1
	44 670696 Gear, 61 1
	45 639797 Spacer, 20 x 2mm 2
	46 639872 Differential Case (Includes Items 34, 47, 49 and 50) 1
	47 639800 Differential Pair Gear 1
	48 26808G01 Hex Head Bolt, M10 - 1.25 x 26mm Lg 6
	49 28723G01 Differential Shaft 1
	50 28697G01 Spring Pin, 4 x 40L 1
	51 639801 Ball Bearing (6007) 1
	52 640739 Gear, 60 Complete (Includes Item 51). 1
	53 607938 Castle Nut, M22 - 1.5 2
	54 639876 Axle Shaft L Complete (Includes Item 56) 1
	55 639881 Axle Shaft R Complete (Includes Item 56) 1
	56 639836 Ball Bearing (6205DD) 2
	57 607939 Axle Case L Complete 1
	58 607940 Axle Case R Complete 1
	59 26814G01 Snap Ring, 52mm 2
	60 639839 Flanged Hex Head Bolt, M8 - 1.25 x 60mm Lg 9
	61 639840 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg 10
	62 639847 Differential Assembly (Includes Items 46, 48 and 52) 1
	1 627738 Leaf Spring 1
	2 652246 Rear Suspension Plate 1
	3 605938 Axle Bracket (Driver Side) 1
	4 605958 Axle Bracket (Passenger Side) 1
	5 32195G3 U Bolt, 3/8" - 16 x 2" x 2 1/8" Lg 2
	6 00643G1 Flat Washer, 3/8" 4
	7 11098G5 Lock Nut, 3/8" - 16 4
	8
	9 605445 Front Spring Bushing 1
	10 00665G9 Shoulder Bolt, 3/8" - 16 x 3 1/4" Lg 1
	11 12262G1 Flanged Lock Nut, 3/8" - 16 1
	12 00665G9 Shoulder Bolt, 3/8" - 16 x 3 1/4" Lg 2
	13 624030 Flanged Bushing 4
	14 70289G02 Split Steel Spacer 2
	15
	16 652245 Shackle Plate 2
	17 11098G5 Lock Nut, 3/8" - 16 2
	18 00643G1 Flat Washer, 3/8" 1
	19
	20 10435G1 Shock Absorber Washer, .406" I.D. x 1.25" O.D. 4
	21 10194G1 Rubber Bushing 4
	22 00532G6 Hex Nut, 3/8" - 24 2
	23 10044G01 Vinyl Cap 1
	24
	25 642085 Shock Absorber 2
	1 *** Seat Back Assembly (Includes Items 2 - 7) 1 71751G02 Gray 71751G03 Oyster 71751G04 Tan 71751G06 Brown 71751G07 Black 606828 Red/Black 604908 White/Blue 604907 White/Red 615838 White/Black 620794 White/Yellow 620796 Gray/Black 615837 Oyster/Garnet
	2 634178 Seat Back Support 2
	3 71752G01 Seat Back Cover 1
	4 645021 Seat Back Base 1
	5 01107G01 Pan Head Torx Screw (SS), #8 x 3/8" Lg 4
	6 71754G01 Foam Padding (Seat Back) 1
	7 *** Vinyl Seat Back Cover 1 71753G02 Gray 71753G03 Oyster 71753G04 Tan 71753G06 Brown 71753G07 Black 604916G0304 Red/Black 604916G0102 White/Blue 604916G0103 White/Red 604916G0104 White/Black 604916G0108 White/Yellow 604916G0704 Gray/Black 604916G0...
	8 00661G8 Hex Head Bolt (SS), 1/4" - 20 x 1/2" Lg 4
	9 00664G7 Lock Washer (SS), 1/4" 4
	10 71204G01 Hex Washer Head Screw with Patch Lock, 1/4" - 20 x 7/8" Lg 8
	11 *** Seat Bottom Assembly (Includes Items 12 - 21) 1 629269G0101 Oyster 629269G0103 Tan 629269G0104 Gray 629269G0106 Black 629269G0107 Brown 629269G0109 White/Blue 629269G0111 White/Red 629269G0112 White/Black 629269G0113 White/Yellow 629269G0114 G...
	12 17074G1 Rubber Pad 2
	13 71012G01 Vinyl Trim (Seat Bottom) 1
	14 71603G02 Foam Padding (Seat Bottom) 1
	15 *** Vinyl Seat Bottom Cover 1 71602G03 Oyster 71602G04 Tan 71602G02 Gray 71602G06 Black 71602G07 Brown 604912G0102 White/Blue 604912G0103 White/Red 604912G0104 White/Black 604912G0108 White/Yellow 604912G0704 Gray/Black 604912G0506 Oyster/Garnet 6...
	16 645492 Seat Bottom Base 1
	17 71610G01 Seat Hinge 2
	18 00720G08 Flat Head Phillips Tapping Screw, #12 -14 x 1" Lg 6
	19 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 4
	20 617645 Hip Restraint (Driver Side) 1
	21 617644 Hip Restraint (Passenger Side) 1
	22
	23
	24
	25 *** Flip Flop Seat Bottom Assembly (Includes Items 26 - 32) 1 628058G01 Oyster 628058G03 Tan 628058G04 Gray 628058G06 Black 628058G07 Brown 628058G09 White/Blue 628058G10 Red/Black 628058G11 White/Red 628058G12 White/Black 628058G13 White/Yellow 6...
	26 *** Vinyl Seat Bottom Cover 1 615646 Oyster 615647 Tan 617892 Gray 615648 Black 617893 Brown 611125 Whit/Blue 611135 Red/Black 611126 White/Red 611130 White/Black 611127 White/Yellow 611137 Gray/Black 611136 Oyster/Ruby
	27 617401 Seat Bottom Foam 1
	28 634190 Deck Board Assembly 1
	29 645820 Seat Bottom 1
	30 16705G1 Truss Head Phillips Screw (SS), 1/4" - 20 x 1" Lg 5
	31 617402 Seat Strap 1
	32 00559G7 Flat Washer, 1/4" 1
	33 01006G01 Hex Washer Head Thread Forming Screw, 3/8" - 16 x 1 1/4" Lg 4
	1 648313GXX Seat Pod (See COLOR CODES in HOW TO USE Section) 1
	2
	3 657681 Rear Seat Support 1
	4 654767 Seat Support 1
	5 648523 Seat Back Support Tube 2
	6
	7
	8 71609G01 Hinge Plate 2
	9 10570G11 Rivet (SS), 3/16" x .70" Lg 4
	10
	11 71316G01 Plug 1
	12 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 3
	13
	14 00439G8 Hex Head Bolt (SS), 5/16" - 18 x 2" Lg, Grade 5 3
	15 00675G1 Flat Washer (SS), .398" I.D. x 1.25" O.D. x .115" Lg 3
	16 71883G01 Rubber Washer, .625" I.D. x 1.50" O.D. x .312" Lg 3
	17 23726G9 Spacer, .312" I.D. x .562" O.D. x .750" Lg 3
	18 11098G6 Lock Nut, 5/16" - 18 7
	19
	20
	21 00439G6 Hex Head Bolt, 5/16" - 18 x 1 3/4" Lg, Grade 5 4
	22
	23 32805G6 Trim, 118" Lg 1
	24 00660G5 Flat Washer (SS), #10 3
	25 01110G01 Flat Washer, 1/4" 3
	26 00560G1 Flat Washer, 3/8" 4
	1 634174 Seat Frame Support 2
	2 00427G6 Hex Head Bolt, 3/8" - 16 x 1 3/4" Lg, Grade 5 2
	3 634180 Seat Frame Weldment 1
	4 00427G2 Hex Head Bolt, 3/8" - 16 x 1 1/4" Lg, Grade 5 4
	5 00427G4 Hex Head Bolt, 3/8" - 16 x 1 1/2" Lg, Grade 5 6
	6 00428G8 Hex Head Bolt, 3/8" - 16 x 2 1/4" Lg 2
	7 16705G9 Truss Head Phillips Screw (SS), 1/4" - 20 x 1 1/4" Lg 4
	8 614221 Flat Washer, 3/8" 8
	9 00559G7 Flat Washer, 1/4" 4
	10 11098G5 Lock Nut, 3/8" - 16 4
	11 11027G5 Lock Nut, 3/8" - 16 4
	12 14390G4 Lock Nut, 1/4" - 20 4
	13 19853G1 Square Tube Cap, 1" 2
	14 634184 Handrail Kit, Flip Flop Seat (Includes Items 15 - 19) 1
	15 19859G1 Square Tube Cap, 3/4" 2
	16 634185 Footrest Handle Weldment 1
	17 00427G8 Hex Head Bolt, 3/8" - 16 x 2" Lg, Grade 5 4
	18 614221 Flat Washer, 3/8" 8
	19 11098G5 Lock Nut, 3/8" - 16 4
	20
	21
	22 634175 Rear Seat Arm Rest 2
	23 634179 Footrest Weldment 1
	24 614221 Flat Washer, 3/8" 4
	25 614221 Flat Washer, 3/8" 8
	26 614221 Flat Washer, 3/8" 4
	27 11098G5 Lock Nut, 3/8" - 16 2
	28 11098G5 Lock Nut, 3/8" - 16 4
	1 71632G01 Hand Grip Weldment 1
	2 71204G02 Hex Washer Head Screw with Patch Lock, 1/4" - 20 x 2" Lg 4
	3 *** Seat Back Assembly (Includes Items 5, 7 - 10) 2 606828 Red/Black 604908 White/Blue 604907 White/Red 615838 White/Black 620794 White/Yellow 620796 Gray/Black 615837 Oyster/Garnet
	4 *** Seat Back Assembly (Includes Items 6 - 9, 11) 2 71751G01 White 71751G02 Gray 71751G03 Oyster 71751G04 Tan 71751G06 Brown 71751G07 Black
	5 *** Vinyl Seat Back Cover 1 604916G0304 Red/Black 604916G0102 White/Blue 604916G0103 White/Red 604916G0104 White/Black 604916G0108 White/Yellow 604916G0704 Gray/Black 604916G0506 Oyster/Garnet
	6 *** Vinyl Seat Back Cover 1 71753G01 White 71753G02 Gray 71753G03 Oyster 71753G04 Tan 71753G06 Brown 71753G07 Black
	7 71752G01 Rear Seat Back Cover 1
	8 71754G01 Seat Back Padding 1
	9 645021 Seat Back Base 1
	10 648271 Pan Head Torx Screw (SS), #8 - 15 x 1" Lg 4
	11 01107G01 Pan Head Torx Screw (SS), #8 x .63" Lg 4
	12 *** Seat Bottom Assembly (Includes Items 15, 18 - 24) 1 629269G1701 Oyster 629269G1703 Tan 629269G1704 Gray 629269G1706 Black 629269G1707 Brown
	13 *** Seat Bottom Assembly (Includes Items 16, 18 - 24) 1 629269G1709 White/Blue 629269G1711 White/Red 629269G1712 White/Black 629269G1713 White/Yellow 629269G1710 Red/Black 629269G1714 Gray/Black 629269G1715 Oyster/Garnet
	14 *** Seat Bottom Assembly (Includes Items 17,19, 20, 25 - 28) 1 629269G0708 Special
	15 *** Vinyl Seat Cover 1 71624G03 Oyster 71624G04 Tan 71624G02 Gray 71624G07 Black 71624G06 Brown
	16 *** Vinyl Seat Cover 1 604912G0102 White/Blue 604912G0103 White/Red 604916G0104 White/Black 604916G0108 White/Yellow 604916G0304 Red/Black 604916G0704 Gray/Black 604916G0506 Oyster/Garnet
	17 *** Vinyl Seat Bottom Cover 1 71650G05 Special
	18 71625G01 Seat Bottom Padding 1
	19 71610G01 Seat Hinge 2
	20 00720G08 Flat Head Phillips Tapping Screw, #12 -14 x 1" Lg 6
	21 649851 Seat Bottom Base 1
	22 617645 Hip Restraint (Driver Side) 1
	23 617644 Hip Restraint (Passenger Side) 1
	24 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 8
	25 645493 Seat Bottom Base 1
	26 71012G01 Vinyl Trim (Seat Bottom) 1
	27 71649G01 Seat Bottom Padding 1
	28 17074G1 Soiling Slab 2
	29 70864G01 T-Knob Stud, 1/4" - 20 x 1" Lg 2
	1 660379 Starter/Generator (Includes Items 2 - 17) 1
	2 612029 Hex Nut 1
	3 612030 Lock Washer 1
	4 625716 Pulley, 2.5" O.D. 1
	5 654715 Drive End Head 1
	6 612033 Bearing 1
	7 612034 Retaining Ring 1
	8 612035 Woodruff Key 1
	9 612036 Armature Assembly 1
	10 654716 Frame and Field Assembly 1
	11 612038 Brush Lead and Terminal Package 1
	12 654717 Brush Box Assembly 1
	13 656659 Brush Spring 4
	14 612043 Wavy Washer 1
	15 612044 Bearing 1
	16 612045 Commutator End Head 1
	17 658172 Headband Kit (Includes Item 18) 1
	18 654718 Head Band 1
	1 631972 Starter/Generator Support Bracket 1
	2 606235 Flanged Hex Head Bolt, M10 - 1.25 x 20mm Lg 2
	3
	4
	5 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8 2
	6
	7 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 3
	8 606255 Hex Jam Nut, M10 - 1.25 1
	9 606274 Flanged Hex Nut, M10 - 1.25 1
	10 630587 Starter/Generator Belt 1
	11
	12 12064G6 Push Nut, 5/16" 1
	13 629763 Tensioner Bolt 1
	14 660001 Accelerator Cable Guide Bracket 1
	1 74126G01 Rear Support Frame (Driver Side) 1
	2 74126G02 Rear Support Frame (Passenger Side) 1
	3 00426G8 Hex Head Bolt, 3/16" - 16 x 1" Lg, Grade 5 2
	4 00560G1 Flat Washer, 3/8" 8
	5 11098G5 Lock Nut, 3/8" - 16 4
	6 00427G4 Hex Head Bolt, 3/8" - 16 x 1 1/2" Lg, Grade 5 2
	7 655936 Cargo Deckboard 1
	8 16705G9 Truss Head Phillips Screw (SS), 1/4" - 20 x 1 1/4" Lg 8
	9 14390G4 Lock Nut, 1/4" - 20 8
	10 00666G6 Truss Head Thread Forming Screw (SS), #10 - 12 x 3/4" Lg 6
	11 72913G01 Bed Latch Assembly (Includes Items 12 - 15) 1
	12 72912G01 Bed Latch 1
	13 70681G01 Torsion Spring 1
	14 74509G01 Pivot Bracket 1
	15 10387G3 Cotter Pin 1
	16 00100G6 Hex Washer Self Tapping Screw, #10 - 16 x 3/4" Lg 2
	17
	18
	19 34280G01 Cargo Rack, 30.5" 2
	20 34280G02 Cargo Rack, 43" 2
	21 23052G1 Weather Stripping 1
	22 74079G02 Tailgate Retainer Bracket 2
	23 00666G6 Truss Head Thread Forming Screw (SS), #10 - 12 x 3/4" Lg 4
	24 72914G01 Latch Tab Bracket 1
	25 685520 Seat Support Weldment 1
	26 70364G01 Spacer Plate 2
	27 70113G01 Adjustable Rubber Bumper 2
	28 635862 Cargo Deck Weldment 1
	29
	30 01006G01 Hex Washer Head Thread Forming Screw, 3/8" - 16 x 1 1/4" Lg 4
	31
	32 00440G4 Hex Head Bolt, 5/16" 18 x 1 1/4" Lg 2
	33 00559G8 Flat Washer, 5/16" 2
	34 17838G1 Nyliner Bushing 4
	35
	36 11098G6 Lock Nut, 5/16" - 18 2
	37 11027G1 Flanged Lock Nut, 5/16" - 18 4
	1 626706 Sun Top Kit, White, 140" (Includes Items 2 - 16) 1
	2 626701 Sun Top 1
	3 626704 Rear Strut (Passenger Side) 1
	4 626705 Rear Strut (Driver Side) 1
	5 626703 Front Strut 1
	6 626702 Sun Top Support (Not Illustrated) 2
	7
	8
	9 627706 Sun Top Hardware Kit (Includes Items 10 - 16) 1
	10 75048G04 Spacer, .328 x .75 x 1" Lg 2
	11 75048G01 Spacer, .328 x .75 x 1/2" Lg 4
	12 01035G02 Hex Head Bolt, 5/16" - 18 x 2 1/2" Lg 12
	13 00441G8 Hex Head Bolt, 5/16" - 18 x 2" Lg 2
	14 11098G6 Lock Nut, 5/16" - 18 10
	15 01110G03 Flat Washer, 5/16" 28
	16 800943 T-Screw, #10 - 16 x 3/4" Lg (Not Illustrated) 8
	1 611099 Full Windshield Kit (Includes Item 2) 1
	2 615662 Sash, 26" 2
	3 611100 Split Windshield Kit (Includes Item 4) 1
	4 615661 Sash, 12" 2
	5 19528G2 Rear View Mirror Kit (Includes Items 6 - 8) 1
	6 19496G1 Rear View Mirror 1
	7 19502G2 Support Bracket 1
	8 19527G1 Pan Head Screw (SS), # 8 - 32 x 5/8" Lg 1
	1 614437 Wheel and Tire Assembly, Load Star (Includes Items 2 - 4) 1
	2 614621 Wheel Rim, 8" x 7" 1
	3 614438 Tire 1
	4 11657G2 Valve Stem 1
	5 14723G1 Lug Nut, 1/2” - 20 4
	6
	7 665144 Wheel Cover (Metallic Silver) 1
	8 665149 Wheel Cover (Metallic Gold) 1
	9 12091G2 Spindle Cap 1
	10 74175G01 Dust Cap 1
	1 619135 Cushman Cowl Decal 1
	2 690471 Shuttle- 8 Side Decal 1
	3 618086 Steering Wheel Decal 1
	4 35968G01 T-Holder Cover Decal 1
	5 601781 Safety Label 1
	6 74093G01 Engine Warning Label 1
	7
	8 608527 Governor Waring Label 1
	9 74443G01 Anti-rollback Decal 1
	10 614121 Operator Warning Instructions Label (For CE Vehicles) 1
	11
	12
	13
	14 28203G01 Battery Warning Decal (For CE Vehicles) 1
	1 648855 Console, Lights, Fuel Decal 1
	2 610631 Clays Bed Decal 1
	3 601783 CE Symbol Decal (For CE Vehicles) 1
	4 685698 MADE IN USA Decal 1
	5 608822 Governor Decal (For CE Vehicles) 1
	6 74095G01 Bed Warning Label 1
	7 74099G01 Bed Latch Warning Label 1
	8 73317G01 Direction Selector Decal 1

	SP_689446_FRONT COVER.pdf
	Shuttle 8
	Service Parts Manual
	ISSUED March 2019
	REVISED AUGUST 2019
	689446 - C





